Operator’s Manual and Parts List

Slope-Pro®

Remote Controlled Slope Mower
Serial No. 1152101-1352136

PROGRESSIVE TURF EQUIPMENT INC.
137 WEST WILLIAM STREET
SEAFORTH, ONTARIO

CANADA NOK 1WO

TOLL FREE: 800 668-8873

ISSUE DATE: January 2014

P.N. 120531

(PROGRESSIVE

TURF EQUIPMENT INC.

The Better Built Choice”

www.progressiveturfequip.com



Slope-Pro® Operator’s Manual




Slope-Pro® Operator’s Manual Contents

Contents
Introduction 1
Foreword 1
Items Included with the SIope—Pro® machine 2
Serial Number Location 2
Parts Information 2
Unauthorized Modification 3
Misuse of the Equipment 3
Notification of Unauthorized Modification or Misuse 3
DELIVERY AND LIMITED WARRANTY REGISTRATION FORM 5
Safety Alert Symbol 7
Signal Words 7
Safety Rules 7
Safety Precautions 8
Operation with the Remote Control 9
Thrown Objects Hazard 10
Mower Operation 11
Fuel Handling Precautions 12
Fire Prevention Precautions 12
Battery Maintenance Precautions 13
Welding and Grinding Work Precautions 14
Work on Painted Surfaces 14
Working on Hydraulic Systems Precautions 14
Handling Hydraulic Oil Precautions 15
Safety and Information Decals 16
Remote Control Safety Features 17
General Information 18
Slope-Pro® Machine Major Components 18
Direction References 19
Machine Specifications 19
Controls 20
Control Panel 20
Remote Control 20
Slope Meter 23
Pre-start Instructions 24
Operating Instructions 28
Run-in 28
Starting the Engine 28
Cold Weather Operation 29
Stopping the Engine 29
Stopping the Engine in an Emergency 30
Leaving Machine Unattended 30
Engine Throttle 30
Driving the Machine 31
Direction / Speed Control 31
Cruise Hold (Ground Speed Hold) 31
Steering 32
Bias Control 33
Speed Range 33
Machine Shutdown 33
Transporting the Machine 34
Recovery 35
Mowing 37
Engaging / Disengaging Blades (PTO) 37

Cut Height Adjustment 37



Contents Slope-Pro® Operator’s Manual

Slope Work 38
Track Precautions 39
Maximizing Rubber Track Life and Lowering Operating Costs 39
Dusty / Dry Conditions 41
Brush Cutting 41
Increased Ground Clearance 41
Maintenance 42
Recommended Fluids 42
Daily Pre-Start Check List 42
Oil Disposal 42
Service Interval Chart 43
4 Hours - Initial Run-In 43
Check engine oil. 43
Check Track Tension 44
Track Tension Adjustment 45
Check Drive Belt Tension 45
Change gearbox oil — initial run-in 46
50 Hour / Weekly Interval 46
Check Air Filter Precleaner 46
Grease PTO Bearings 46
Check Track Tension 46
100 Hour Interval 47
Change engine oil. 47
Remove and Clean Engine Shrouds 47
Clean/inspect engine and hydraulic oil cooler 47
Check Drive Belt Tension 47
Adjust Drive Belt Tension — Pump Drive 48
Adjust Drive Belt Tension — PTO Drive 48
Gearbox Drive Belt Tension 48
Adjust Mower Drive Belt Tension 49
Spindle Inspection 49
200 Hour / Monthly Interval 49
Change engine oil and filter 49
Replace fuel filter 49
Spark Plugs 49
300 Hour / Yearly Interval 50
Replace engine air cleaner filter element. 50
600 Hour Interval 50
Replace air cleaner inner filter element. 50
1500 Hour / Yearly Interval 50
Change Hydraulic Oil / Filter 50
Change Oil in Gearbox 50
As Required Maintenance 51
Sharpening / Balancing Blades 51
Changing Mower Blades 51
Cleaning 52
End of Season Maintenance / Long term Storage 53
Troubleshooting Guide 54
Machine Drive Belts and Spindles 54
Hydraulic System 54
Electrical System 55
Radio Control System 55
Torque for Fasteners 55

DAILY PRE-OPERATION INSPECTION CHECKLIST 58



Slope-Pro® Operator’s Manual .
P P Introduction

Introduction

Thank you for purchasing a Slope—Pro® machine. This product is designed and manufactured to allow
safe and productive mowing in difficult conditions. A well-maintained machine will provide years of reliable
service.

Foreword

This is the Operator’s Manual for the SIope—Pro® machine. Keep it with the machine at all times. This
manual is intended as a guide to the use and maintenance of the machine, so before you operate this
machine, study this manual carefully.

Replace this manual immediately if it becomes lost.

This manual is not considered all-inclusive, so for further information on specific components, e.g. engine,
remote control etc., refer to the respective documents included with the manual set for this machine.

The SIope—Pro® machine is a fully remote-controlled, tracked machine designed to tackle difficult
locations minimizing the risks to the operator, equipment, and terrain. It employs a gasoline powered EFI
engine to power the hydrostatic drive system and mower blades. It is a significant product innovation
emphasizing operator safety and productivity in demanding mowing applications.

Features

— Operating range up to 300 ft from remote control — recommended maximum
—  Zero-turn capability

— Operates on inclines up to 50°

— Fuel capacity for all-day operation

— Reduced risk of injury

— No emissions around operator

— No vibrations to hands or body

Applications

The Slope—Pro® is ideal maintaining steep slope or hazadrous locations, preventing the growth of
brush, weeds in areas such as:

— Roads and highways

— Parklands and estates

— Reservoir and canal embankments

— Landfill Sites

— Railway embankments

— Military bases / restricted environments

OSHA Training Requirements (USA)
The following training requirements have been taken from Title 29, Code of Federal Regulations Part
1928.57 (a)(6). www.osha.gov

Operator Instructions. At the time of initial assignment and at least annually thereafter, the employer
shall instruct every employee in the safe operation and servicing of all covered equipment with which he
is or will be involved, including at least the following safe operating practices.

In other jurisdictions

It is good practice, following the initial instruction and at least annually thereafter, the employer shall
instruct every employee in the safe operation and servicing of all covered equipment with which he is or
will be involved, including at least the following safe operating practices.



Slope-Pro® Operator’s Manual

Introduction

ltems Included with the Slope—Pro® machine

= Remote control / transmitter

= Nbb Operator's Manual for remote control / transmitter

= Battery charger for remote control / transmitter

" SIope—Pro® machine Operator’'s Manual

= Kohler Engine Manual

= Machine parts book

= Tool kit (1 72" box end wrench, 1 2" socket — 2" drive, blade balancer tool)
= Brake release tools (two of each: tube, bolt and nut)

PROGRESSIVE TURF EQUIPMENT INC.
137 West William St., Seaforth Ontario 1 1
Proe 5168271080 Fax 519527275 Serial Number Location
Website: www.progressiveturfequip.com
Product:

Mooe The serial number plate for the machine is located on the left-hand rear frame.

For quick reference, record the following information:

Model:

Serial Number:

Date purchased:

Always state this information when contacting your selling dealer and when
ordering spare parts.

Parts Information

Use only Genuine Original Equipment Manufacturers (O.E.M.) replacement
parts. The use of “will fit” parts may reduce machine performance, void
machine warranties and present a safety hazard. Use Genuine OEM parts.

|
AWARNING' California Proposition 65 Warning
USE ONLY GENUINE Engine exhaust from this product contains chemicals known to State of
0. E. M. REPLACEMENT PARTS California to cause cancer, birth defects, or other reproductive harm.
— ESPECIALLY CRITICAL ON THE CUTTING BLADES -




® ] 1
Slope-Pro” Operator’s Manual Introduction

Unauthorized Modification

A) Modifications to the original design of the Slope—Pro® machine, including the use of unauthorized
accessories or non-genuine OEM parts, may affect the reliability of the machine or make it unstable
or unsafe to operate and perform as originally designed and intended. Persons or organizations that
make unapproved modifications assume all liability arising from or related to the modification
including any adverse affect on the machine.

B) No modification can be made to the original design or assembly of the SIope—Pro® machine (including
any and all attachments, safety or control devices) without the prior written consent of Progressive
Turf Equipment’s (PTE) Engineering Manager (see contact information below). PTE retains the right
to reject all claims which arise from or are related to unauthorized modifications.

C) Moadifications are officially approved if at least one of the following conditions is met;

a. The attachment, accessory or part is distributed by Progressive Turf Equipment and is
intended for a Slope—Pro® machine application and installed in an approved manner as
described in Progressive Turf Equipment’s provided instructions; or

b. The modification has been approved in writing by the Progressive Turf Equipment’s
Engineering Manager.

D) No other entity is authorized by Progressive Turf Equipment to provide such approval.

Misuse of the Equipment

It is incumbent upon the owner and selling dealer along with their respective employees to warn and
discourage users about the misuse of the equipment whenever knowledge of misuse becomes known,
whether the act has, is or could occur. Such acts include, but not limited to: riding upon, use of non-OEM
parts, operation on unstable or steeper slopes than specified, operating in explosive or fire-hazard areas,
modifications that alter the original machine specifications or use other than originally intended, etc.

Notification of Unauthorized Modification or Misuse

If any person, employee, agent, dealer or distributor becomes aware of any Unauthorized Modification or
Misuse of a SIope—Pro® machine, either past or intended, it is the responsibility of that person to ensure
that Progressive Turf Equipment Inc’s Engineering Manager is notified of the occurrence promptly. That
person shall provide; the facts of the occurrence, location, machine serial number, name and contact
information of the persons involved.

Send correspondence regarding Unauthorized Modification or Misuse to:
Progressive Turf Equipment Inc.
137 West William St
Seaforth, Ontario
Canada
NOK1WO0

Attn: Engineering Manager

Product Design

The SIope—Pro® machine has been designed and produced using generally acceptable manufacturing processes
as is standard in the industry for the type of equipment that is similar to the machine. As such, the useful life of
the machine is ten (10) years from the date of manufacture.

The official language of the manufacturer is English.

No responsibility is assumed for translations in other languages, which do not correspond to the original
meaning.

Slope—Pro® is a Registered Trademark of Progressive Turf Equipment Inc. and is used with permission.



Slope-Pro® Operator’s Manual



IMPORTANT: DEALER MUST COMPLETE AND MAKE A COPY OF THIS FORM AND SUBMIT TO PROGRESSIVE TURF
EQUIPMENT WITHIN 5 DAYS OF DELIVERING THE EQUIPMENT TO VALIDATE WARRANTY.

DELIVERY AND LIMITED WARRANTY REGISTRATION FORM

Mail or fax to: PO Box 940, Seaforth, Ontario Canada NOK1WO Fax: (519)527-2275

SLOPE-PRO" MACHINE INFORMATION

Machine | Serial Number Hour Meter Reading

Identification

Date Delivered yyyy/mm/dd

Dealer

Authorized Dealer Print
Training

Branch Location

Representative Signature

CUSTOMER

Company Name

Email

Address

Phone

City

Fax

State / Province

Authorized | Print

ZIP / Postal Code

Customer | Signature

Representative

Pre-Delivery Check List — Performed by qualified Dealer representative for authorized Customer’s representative.
Refer to the Slope—Pro machine Operator’s Manual for detailed instructions

[J  Ensure Operator’s Manual is stored within
manual container

Verify that all safety decals are legible
Check engine oil level

Check fuel level and tank security (both)
Check cooling area

Check air cleaner and connections

Check drive belts

Oooooogodg

[J  Check hydraulic tank level

[J  Check tracks

[J  Check height adjustment

[J  Verify mower blades, spindles are in good

condition and properly secured

Verify that PTO clutch functions correctly

[J  Verify that hoods and guards are in good
condition and in place

O

Authorized Customer Representative: please initial beside the following boxes, when the item(s) are
demonstrated to you and only after you fully understand the operation and / or significance of each item:

Showed location of and reviewed Operator’s Manual
and the limited warranty information, terms and
conditions

Instructed on the forward and reverse movement and
left and right steering functions

Understand the Warning, Danger and Caution
notifications identified in the warning decals and
Operator’s Manual

Engagement and disengagement of the mower blades
and cutting height adjustment

Instructed on all functions of the remote control,
including initial control communication and
identification of all functions

Understand the potential dangers of remote control
vehicle operation as identified in but not limited to
scenarios listed in the Operator’s Manual

Instructed on the proper starting, shut down and
emergency stop operation

Instructed on the maintenance requirements as
identified in the Operator’s Manual

As an authorized representative of the Customer, | hereby acknowledge acceptance of the above machine and that the machine
was verified against the above check list. | have read and understood the nature and extent of the limited warranty information
provided. | have been advised on and understand the proper operation, safety procedures, maintenance requirements, limitations
and capabilities of this equipment for which it was designed and described in the Operator’s Manual.

Authorized Customer Representative DATE
Print Signature yyyy/mm/dd







Slope-Pro® Operator’s Manual

Safety Alert Symbol

This symbol appears at various points in the manual together with a

signal word and warning text. It means — be alert! Your safety is involved.

This symbol is used throughout the manual to call attention to areas in
which carelessness or failure to follow specific procedures may result in
personal injury and/or component damage or malfunction.

Signal Words

DANGER! — On a red background - Identifies the most serious hazards
where failure to follow listed procedures will result in a high probability of
death or serious injury.

WARNING! — On an orange background - Denotes a hazard exists that
could result in serious injury or death if proper precautions are not taken.

CAUTION! — On a yellow background - Is used in areas where failure to
follow listed procedures may cause personal injury, component damage
or subsequent malfunction.

Safety Rules

Our policy is to produce products that are safe and reliable. However,
even when using well-engineered equipment, there is always an element
of risk. To minimize the risks and promote safety at all times, this section
of the Operator’'s Manual details a number of safety rules that must
always be followed and obeyed.

Further safety rules and warning texts are given within the respective
sections of this manual.

IMPORTANT! When it comes to safety, nothing will ever
replace a careful operator.

It is imperative that the operator reads and understands all the safety
information in this manual before proceeding. Failure to follow the
instructions or heed the warnings could result in injury or death.
Proper care is your responsibility.

The manufacturer cannot anticipate every possible circumstance that
might involve a hazard. The hazard alerts in this publication and on the
product, are therefore not all inclusive. If a tool, procedure, work method,
or operating technigue not specifically recommended by the
manufacturer is used, it is your responsibility to ensure that it is safe for
you and others. You should also ensure the machine will not be
damaged or made unsafe by the operation, maintenance, or repair
procedures you choose. Modifications or adaptations to the machine are
not allowed.

= I|tis the obligation of the operator to make sure that all guards and
shields are in place on the machine. Safety decals must be in
place and be readable — accidents may otherwise occur. Contact
your dealer or Progressive Turf Equipment Inc. for replacement
manuals or decals.

= Should there be any information or instructions in this manual that
are not in compliance with local laws or regulations in force in the
country or region where this equipment is operated, the local laws
and regulations must take precedence.

Safety Rules

A\DANGER!

A\ WARNING!
A\cauTion:

—
¥
T

TO AVOID SERIOUS INJURY OR
DEATH:

READ AND UNDERSTAND the
provided Operator’s Manuals, safety
signs and information decals before
operating equipment.

CONTACT DEALER immediately if
you do not have Operator’s manuals.
CONTACT DEALER to explain any
instructions not fully understood.
STOP MACHINE, REMOVE KEY,
DEPRESS EMERGENCYSTOP
BUTTON AND WAIT FOR ALL
MOVING PARTS TO STOP before

D servicing, adjusting, repairing
)@ unplugging or fitting
' o ALWAYS WEAR safety glasses, hard
@ ' hat, hearing protection and safety
shoes when operating this equipment.
. —
\‘ 209150 /




Safety Precautions

-9
©

%
O

TO AVOID SERIOUS INJURY OR

DEATH:

* DO NOT ride on machine

o NEVER allow riders on machine

* NEVER stand directly above or below
machine when operating on slopes

o NEVER stand in front or behind
machine during operation

* KEEP BYSTANDERS CLEAR of area
before moving machine. 209160 J)

1%

A
N

Slope-Pro® Operator’s Manual

Safety Precautions
A\ WARNING!

The operator of this machine must be at least 18 years of age
and have sufficient knowledge and instructions before he / she
uses the machine. Do not allow unauthorized persons or
children to operate the machine.

Untrained operators may cause severe injuries or even
fatalities. Therefore, it is important that you read and follow the
instructions of this Operator’s Manual.

A\ WARNING!

Do not ride or allow riders on the machine. Operate the
machine remotely using the controller provided from a safe
distance.

Never use a machine that does not have an Operator’s Manual
available. Learn and understand the safety signs and symbols on
the machine and the operator instructions before you begin to use
the machine.

Wear protective clothing (PPE) — know and use the protective
equipment that is to be worn when operating or servicing the
machine. Hard hats, protective glasses and face shields, protective
shoes, gloves, reflector type vests, and ear protection are types of
equipment that may be required. Prolonged exposure to loud noise
can cause hearing damage.

Operate the machine only when physically capable and not under
the influence of alcohol or drugs.

Keep all bystanders well away from the machine when it is
operating. Always maintain a safe operating distance from
personnel or other equipment.

Carefully walk the entire area to be mowed beforehand. Look for
debris, rocks, tree limbs that could damage or be thrown by the
mower blades. Tall grass can hide obstacles.

Use extra caution when approaching corners, shrubs, trees, or
other objects that could obscure vision. Reposition yourself to
avoid these conditions. Maintain visibility to the work zone.

Disengage the blades (PTO) when crossing gravel areas or
roadways.

Always STOP the engine when leaving the machine unattended,
turn off the remote control and remove the ignition key and keep
the remote control and ignition key in a secure place so that the
machine cannot be operated by unauthorized users. See page 28.

Adhere strictly to all regulations at the worksite pertaining to the
operation of this equipment.

Never remove any element of the exhaust system or any covers
and devices from the operational machine.



® ] .
Slope-Pro~ Operator’s Manual Safety Precautions

\

= Do not use the machine in limited visibility (e.g. Dusk, fog, heavy

rain etc.). Mow only in daylight or good artificial light.

= Do not operate the machine with the hood open, removed or with
any covers removed. Do not put hands, feet or loose clothing near
power driven parts.

= Stop engine / press emergency stop button before allowing anyone
to approach the machine.

= Do not touch the engine, exhaust or hydraulic system while
running or just after stopping. Hot parts can cause severe burns.

A\ WARNING!

Engine exhaust gases contain poisonous carbon monoxide.
Carbon monoxide is odorless, colorless, and can cause death
if inhaled. Do not run engine in confined areas.

Operation with the Remote Control

A\ WARNING!

Machine is operated by remote control and can remain
functional beyond the recommended maximum 300 foot
operating range. It is the Operator’s responsibility to control
the machine in a safe manner.

Always know and observe the local regulations and or
restrictions pertaining to the operation of remote controlled
equipment.

=  While operating, the machine must always remain in line of sight of
the operator.

= As the machine travels away from the operator, the Operator’'s
ability to determine exact positioning is reduced due to lack of
depth perception. Recommended maximum distance between the
machine and the Operator is 300 feet, but may be less depending
upon Operator skill level, experience and local conditions.

=  Whenever the machine is moving or the blade PTO is engaged the
operator must remain a minimum of 25 feet away.

= Do not leave the remote control unattended with the engine
running.

= When operating the machine in wet / low traction conditions, be
aware that the machine can slide, especially on slopes. Position
yourself, others and other objects (such as other equipment)
accordingly so that the machine will not slide into anyone or
anything and no one and no objects will slide or fall into the
machine.

= Always mow across the face of slopes, never up and down.

= Never position yourself up or down slope from the machine or in
the direction of travel. Even though the SIope-Pro® machine has a
fail-safe emergency shut-off system, falling into a running machine
can cause severe injury.

S,
E—

TO AVOID SERIOUS INJURY
FROM HOT SURFACE:

*DO NOT touch hot surfaces

*DO NOT operate with hood
open or covers removed

\ 209158

(()

MACHINE OPERATED
BY REMOTE CONTROL

\_ 209161 J

)




Safety Precautions

Mower can throw objects up to 300 feet.
TO AVOID SERIOUS INJURY OR DEATH to operator
and bystanders
‘ * STOP mowing if bystanders or
4-7. traffic come within 300 feet
,/ * DO NOT OPERATE with thrown
/> object deflectors removed
-

- : « KEEP thrown object deflectors in
place and in good condition at all
times
e INSPECT area for potential
mower thrown object hazards
before mowing

<
« REMOVE AND / OR AVOID
" objects such as wire, cable,
metal objects and all other
foreign material / solid objects
o DO NOT PLACE HANDS OR
FEET under cutting deck when
operating or when engine is
\ running 209151 J/

10

Slope-Pro® Operator’s Manual

Thrown Objects Hazard

A\DANGER!

Mowers can throw objects 300 feet or more under adverse
conditions.

To avoid serious injury or death to operator or bystanders from
thrown objects:
= Keep bystanders 300 feet away and keep everyone away from the
blade exhaust area from which objects can be thrown.

Inspect area for potential thrown objects before mowing:
= Remove debris, rocks, wire, cable, metal objects and other foreign
materials from area. Wire, cable, rope, chains and metal objects
can be thrown or swing outside deck with great velocity:

= Mark all objects that cannot be removed.
= Avoid these objects when mowing.

High grass and weed area inspection
= Inspect and remove any hidden large debris.

= Mow at an intermediate height.
= Inspect and remove remaining debris.
= Mow at final height.

Machine thrown object shielding:
= Keep all thrown object deflectors in place and in good condition
when mowing.

= Do Not Operate with any thrown object deflectors missing,
damaged or removed

nght of Way (Highway) Mowing
No shielding is 100% effective in preventing thrown objects. To
reduce the possibility of injury:
= Maintain machine shielding and blades in good condition.
= Raise cutting height to 6inches minimum.
= Inspect area thoroughly before mowing to remove potential thrown
object hazards.

= Never allow blades to contact solid objects like wire, rocks,
posts, curbs, guardrails or ground while mowing.

Various jurisdictions have specific requirements for work zone
safety. Know and adhere to your local requirements. Treat the

instructions in this manual as minimum requirements for safe

operation.

A careful and informed operator is the safest operator.



Slope-Pro® Operator’s Manual

Mower Operation

Do not exceed mower’s rated cutting capacity or cut non-
vegetative material.

Adjust cutting height to AVOID BLADE CONTACT with solid
objects like wire, rocks, posts, curbs, guard rails and fixed
obstructions.

Do not travel or transporting between work sites with the blade
PTO engaged.

STOP MOWING immediately if blades strike heavy objects, fixed
structures, metal guard rails and concrete structures:

Blades can fail from poor maintenance practices and objects can
be thrown with great velocity.

Inspect and replace any damaged blades.

Check blade bar and spindle for any damage.

Do not mow in standing water

Stop mowing when EXCESSIVE VIBRATION occurs:

=  Stop mower blades and engine

= When it is safe to do so, inspect mower for vibration source
= Replace any damaged parts and bent or damaged blades

A\ DANGER!

To avoid serious injury or death from equipment run over:

Never allow riders on the machine.
Never ride on the machine.
Never stand in the path of the machine

Never stand below or down slope of the machine as it could slide
or roll on top of you.

Never stand directly upslope of the machine, make sure your
footing is stable and solid to prevent slipping of falling into the path
of the machine.

Do not operate the machine in areas where you cannot clearly see
in front of the machine path. Failure to see a bystander, drop-off or
obstruction could result in serious injury or death.

Only start and operate the machine with the remote control
properly fitted to the operator.

Immediately stop and shut down the machine if a bystander comes
within 300 feet of the machine.

Never operate the machine towards motor vehicle traffic. Mow in a
direction parallel to vehicle traffic.

Safety Precautions

' Rear Deflector

TO AVOID SERIOUS INJURY OR

DEATH:

e DO NOT OPERATE if thrown object
deflectors are damaged or missing.

* MAINTAIN deflectors in good condition

* INSPECT deflectors frequently

\ 209153 )
Y &

O

—

TO AVOID SERIOUS INJURY OR

DEATH:

e DO NOT ride on machine

e NEVER allow riders on machine

e NEVER stand directly above or below
machine when operating on slopes

o NEVER stand in front or behind

machine during operation.

KEEP BYSTANDERS CLEAR of area

before moving machine.

209160

/




Safety Precautions

(€ \

TO AVOID SERIOUS INJURY OR

DEATH:

® GASOLINE IS FLAMMABLE.
Check for spilled fuel or fuel leaks.

® STOP ENGINE and allow to cool at
least 2 minutes before refueling.

® GASOLINE VAPORS ARE
EXPLOSIVE. Do not refuel in an
enclosed space.

7Y
/A

® NO SMOKING while refueling or
servicing any part of the fuel system
KEEP MACHINE AWAY FROM
OPEN FLAMES AND OTHER
SOURCES OF IGNITION: Store

.

away from furnaces, stoves, water
heaters or other appliances with a
pilot light or other ignition source as
they can ignite gasoline vapors

209152
O 7

TO AVOID FIRE HAZARDS:
e CLEAR AWAY grass or debris from
the exhaust, engine compartment

and mower

TO AVOID FIRE IGNITION:

e DO NOT ALLOW BLADES TO
CONTACT rocks, metal or solid
objects

209157 J

Slope-Pro® Operator’s Manual

Fuel Handling Precautions

AADANGER!

Gasoline and its vapors are extremely flammable and
explosive. Fire or explosion can cause severe burns or death.

=  Turn engine OFF when refueling.

= Refill one fuel tank at a time. Remove it from the machine to refill.
Replace the empty tank with a full one and properly secure the
tank.

= Refuel in a well-ventilated area or outdoors.
= Do not smoke while refueling.
= Do not overfill fuel tanks. Do not fill past “full” mark on fuel tank.

= Keep gasoline away from sparks, open flames, or other ignition
sources.

= Check fuel lines, tank caps, hoses and fittings frequently for cracks
or leaks. Replace as necessary.

= Never operate the machine without the fuel tank tie-down straps in
place.

= Keep the fuel tank cap installed and tight. Should the fuel tank cap
be lost, replace it only with the original manufacturer’s approved
cap.

= Clean up spilled gasoline immediately. Allow it to evaporate before
starting engine.

= Do not operate the machine without muffler, air cleaner, fuel cap or
fuel tank vent lines in place.

= Do not crank the engine with the spark plug removed.

Fire Prevention Precautions

= Prevent combustible debris from collecting on the machine. This
debris by itself may not cause a fire, however, when mixed with
fuel, oil, or grease in a hot or confined space, the danger of fire
increases dramatically.

= Do not operate machine in areas with fire or explosive risk

= Check to make sure gasoline and hydraulic hoses are not worn or
damaged, and are routed to avoid chafing.

= Inspect wiring for chafing, breakage, and any routing condition that
could expose wiring to damage. This is especially important for
positive electrical wires that could make contact with the frame
(ground). Pay special attention to the cables from the battery to the
starter.

= When reconnecting wires, it is important to connect, route and
secure them so they are protected from damage and wear. They
must not be routed in contact with fuel or oil hoses.



Slope-Pro® Operator’s Manual

To reduce the chance of fire, follow these instructions:

= Clean dust and debris from the machine dalily.

= Inspect the machine daily for potential fire hazards and make any
necessary repairs immediately.

= Inspect electrical wiring, connections and hydraulic hoses to
ensure they are secure and not rubbing against other components.

= Clean up spilt fuel, any excess grease and oil accumulation or
spillage immediately.

= Use only non-flammable solutions for cleaning the machine or
components.

=  Store oily rags and other combustible materials in a safe, fireproof
location.

= Before starting repair work such as welding, remove fuel tanks,
clean the surrounding area and place a fire extinguisher close by.

= Store flammable fluids away from fire hazards. Do not incinerate or
puncture pressurized containers.

Battery Maintenance Precautions

The Slope-Pro is equipped with an Absorbed Glass Mat (AGM) battery
and contains no liquid acid within. However, all precautions regarding
general battery handling should be observed.

Batteries produce explosive gases. Keep sparks, flames, smoking
materials, and other ignition sources away from batteries.

A\ WARNING!

Explosive gases. No smoking. Keep sparks and flames away
from batteries.
= Never lean over a battery during charging or testing operations.
= Be familiar with procedures for charging and testing a battery.
Read and follow the manufacturer’s instructions for the battery
charger.
= Do not boost or jump-start a disabled machine.
= Remove battery from the vehicle before attempting to charge.
= Place a wet cloth over the battery and its vent before charging.
Ensure that the cloth is not placed near any belts or any other
moving parts.

= Disconnect the negative cable first when removing a battery.
Connect it last when installing a battery.

= Do not let metal objects come in contact with the battery terminals.

A\ WARNING!

Use only voltage regulated battery chargers. Use of constant
current chargers can lead to an over-charge condition.
Subsequent gas pressure build-up can cause an explosion.
Severe personal injury or death could result.

Safety Precautions

13



Safety Precautions

14

Slope-Pro® Operator’s Manual

Welding and Grinding Work Precautions

IMPORTANT! A fire extinguisher should be easily accessible
during all welding work.

Disconnect battery, the receiver and antenna cables.

= Welding repairs are to be performed by a trained welder with
proper service instructions. Know the material to be welded and
select the correct welding procedure and materials (electrodes,
rods, wire) that will provide a weld metal strength equivalent to the
parent material.

= Move the machine to a clean, safe area before welding, grinding or
using an oxy/acetylene torch on it. This type of work should only be
done in a clean area and not in places that contain combustible
liquids, such as fuel tanks, hydraulic pipes or similar.

= Connect arc welder ground as close as possible to work area.

=  Work with extra care when welding, grinding or torch cutting near
flammable objects.

Work on Painted Surfaces

Heated paint gives off poisonous gases. Therefore, paint must be
removed from an area with a radius of at least 4 in (10 cm) before
carrying out welding, grinding, or gas cutting. In addition to the health
hazard, the weld will be of inferior quality and strength if the paint is not
removed.

Methods and precautionary measures when removing paint:

= Blasting — use respiratory protective equipment and protective
goggles.

= Paint remover or other chemicals — use a portable air extractor,
respiratory protective equipment, and protective gloves.

= Grinding — use a portable air extractor, respiratory protective
equipment, and protective gloves and goggles.

Working on Hydraulic Systems Precautions

A\ WARNING!

Risk of personal injury! Wear safety glasses and use protective
gloves.

Relieve all trapped pressure before performing any service to the
hydraulic system. Pressure can be maintained in the hydraulic circuits
long after the power source and pump have been shut down.

= Relieve all pressure before disconnecting hoses or tubes.

= Tighten all connections before applying pressure.

It is important that each person who comes in contact with the machine
be alert to any faults.



® 3 .
Slope-Pro~ Operator’s Manual Safety Precautions

Follow these basic precautions:

= Never adjust a pressure relief valve or other pressure-limiting
device to a higher pressure than specified.

=  Check to make sure hydraulic hoses are not worn or damaged, m
and are routed to avoid chafing. >

= Immediately replace any hydraulic hose that shows signs of
swelling, wear, leaks or damage so it does not burst.

= Do not use your hand to check for hydraulic oil leaks. Use a piece
of cardboard instead. Hydraulic fluid escaping under pressure can
penetrate the skin causing serious injury. If skin penetration
occurs, seek medical attention immediately. Relieve all pressure
before disconnecting hoses.

= Do not bend or strike high-pressure lines, tubes or hoses, or
reinstall them in a bent or damaged condition.

Handling Hydraulic Oil Precautions

A\ WARNING!

Risk of burns! Use protective work gloves.
= Hot oil can cause painful burns. Use caution when changing the
hydraulic oil.

= Qils can irritate and damage the eyes, throat, and sensitive skin.
Avoid contact.

= Petroleum based oils are hazardous to the environment. Take
special care not to spill or discharge these fluids. Use approved
containers and methods to handle and dispose of them.

= Use an authorized disposal and recycling company.

15



Safety and Information Decals

Safety and Information Decals

USE ONLY GENUINE O.E.M,
REPLACEMENT PARTS
- ESPECIALLY CRITICAL ON THE CUTTING BLADES -

s

209115 (Under Cowling)

TO AVOID SERIOUS INJURY OR DEATH:

209160 (Both Sides)

[

«

[/AAWARNING]

TO AVOID SERIOUS INJURY:
« DO NOT OPERATE with hood open of
covers removed

209156 (Under Cowling)

" Roar Defiottor

209156

ROTATING BLADE HAZARD

TO AVOID SERIOUS INJURY OR
DEATH:

* DO NOT OPERATE ¥ trown abject
Geflectors aro damaged or missing,

*MAINTAIN defieciors i good condition

*INSPECT deflectors frequansy

209153

209151 (Both Sides)

B

* STOP MACHINE. REVOVE KEY,

© ALWAYS WEAR satery ginsses, hard
hat. hearing

Slope-Pro® Operator’s Manual

TO AVOID SERIOUS INJURY OR
DEATH

* READ AND UNDERSTAND the

OEPRESS EMERGENCYSTOP
BUTTON AND WAIT FOR ALL
MOVING PARTS TO STOP bafore

unpkiggng or fitng

 KEEP BYSTANDERS CLEAR of area

TO AVOID SERIOUS INJURY OR DEATH:
« DONO

before maoving machine

208100

protection and safety
Srioen woan aperaiing s ecuimart

200150 )

PINCH POINT HAZARD J
20154

209150

x\v\ :{,7:77-;1;:';; =

TO AVOID SERIOUS INJURY OR

DEATH.

DO NOT OPERATE If trown object
5 are damaged or masing.

©MAINTAN deflectors in good condion

INSPECT

209160

TOAVOID FIRE IGNTION:
(O ALLOW BLADES TO
‘CONTAGT rcks, el o sk
P

Py

209153

209157

[ lal”

209145 (Both Sides)

MACHINE OPERATED
BY REMOTE CONTROL

209145 (Both Sides)

Decal part numbers are shown below the respective
illustrations. Always replace damaged or illegible
decals. Contact your dealer for a replacement.

16

O
209154 (Both Sides)

s
209161 (Both Sides)

209162

209157




Slope-Pro® Operator’s Manual

Remote Control Safety Features

A careful and informed operator is the safest operator. Due to the nature
of this remote controlled machine, the operator nor any bystanders
should not be beside this machine while operating. Several safety
features have been incorporated into the design of the remote control as
outlined below.

Always use both the neck strap and waist belt to secure the remote
control to your person. Never hold the remote control in your hands as
you may not have full command over the remote control functions in the
event of an emergency.

A\ WARNING!

Machine is operated by remote control and can remain
functional beyond the recommended maximum 300 foot
operating range. It is the Operator’s responsibility to control

((ﬂ))

\.

MACHINE OPERATED
BY REMOTE CONTROL

209161 )

o

Remote Control Safety Features

the machine in a safe manner.

Feature

Activated when —

Result

Remedy

Engine Start Interlock

e Emergency stop(s) applied

e Engine is off with drive
system or Cruise-Hold
engaged

e Engine is off with PTO
engaged

Engine will not start

Release E Stops
Return drive to neutral
Turn off Cruise-Hold
Turn off PTO

Re-establish
communication

Machine out of Range /
Signal Failure Protection

¢ Radio Signal to the

machine is lost or machine
is out of range from remote

control

PTO disengages
Drive system stops
Brakes are applied

Engine remains
running

Return drive to neutral
Turn off Cruise Hold
Turn off PTO

Re-establish
communication

Emergency Stop Button

e An emergency situation
occurs and the machine
must be stopped
immediately

From remote: Engine
and drive system shut
down. Brakes applied.

From Console:
Engine, electrical and
drive systems shut
down shut down.
Brakes applied

Correct situation

When it is safe to do
so, restart in normal
manner — See
Operating Instructions

Remote Level Switch

e Remote is tipped over
approximately 45° in any
direction

Engine and drive
system are stopped.
Brakes are applied

Return drive to neutral
Turn off Cruise Hold
Turn off PTO

Re-establish
communication

17




. Pro® )
General Information Slope-Pro™ Operator’s Manual

General Information

SIope-Pro® Machine Major Components

Waist Stra
B Remote Control

(Transmitter)

Radio Antenna

Engine

Operator's Manual Beacon . "
<= Battery Isolation Switch
(’-\,

-
B "n}' ?Control Panel
Fuel Tanks \/ A

Brush Bar

(T Battery

Hood Access

Deck Raise / Lower

\,
S Mechanism
AU

Object
Deflector /

Mower Deck

Rubber Tracks Deflector

18



Slope-Pro® Operator’s Manual

Direction References

General Information

Throughout this manual, references are made to left-hand and right-hand
directions. All directions are indicated with the operator standing at the
rear of the machine facing the direction of forward travel.

Machine Specifications

Reverse

Left
O O L O O
{HHHI‘M{TH‘H{TUMN

Forward
A5
O
0
Right

Engine

— Kohler Command-Pro EFI Engine — 29hp - 747cc

Travel Speeds

— Infinitely variable up to 6 mph

Traction Drive

— Two variable displacement axial piston pumps

— Two fixed displacement cam-lobe radial piston
motors

— Two spring-apply / hydraulic release multi-disc
brakes

Cutting Deck Drive

— Belts and mechanical clutch

Cutting System

— Two-blade rotary (interchangeable finish/flail
blades)
— Maintenance-free spindles

Cutting Height —-2.25-8in
Working Width -52in
Tracks — Turf Friendly — 9 in wide X 48 in ground contact

Remote Control

— Remote control of all machine functions

— 300 foot recommended maximum operating range

— Internal switch stops engine and drive, and applies
brakes when remote control is tilted more than 45°
fore/aft or side to side

— Controller-Compact M2 receiver. 7.2V
rechargeable

— Two removable 3.2 gal with sight level gauges

AEETS and quick-disconnect lines
Dimensions 78 in Wide X 80 in Long X 37-43 in High
Weight 2640 Ib

19



Controls

20

Slope-Pro® Operator’s Manual

Controls

Control Panel
The following controls are located on the control panel on the machine.

1. Ignition Switch

This is a three-position switch. The engine cannot be started with this
switch from the control panel. Turn the switch clockwise to RUN (1)
position to power on the electrical system. Turn the switch counter-
clockwise to turn the engine OFF and power off the electrical system.

O = OFF | = RUN
The left hand most counter —clockwise position is not used

2. Emergency Stop Button
Press the button to kill engine power in an emergency. Pull to release.
An emergency stop button is also located on the remote control.

3. Check Engine Lamp (red)
If illuminated, indicates an engine problem.

4. Drive System Engaged Lamp (amber)
If illuminated, indicates the drive system is activated.

5. Check Engine Qil Lamp (red)
If iluminated, indicates an oil pressure problem.

6. Panel Lock

Service meter / Tachometer (not shown)

The Service meter mounted to the left side of the engine keeps track of
the actual hours the engine has operated. It is not resettable. Use it to
schedule service intervals.

The tachometer displays engine rpm when the engine is running.

Remote Control

The remote control is considered part of the machine. For more
information refer to the remote control user manual supplied with the
manual set for the machine.

1. Shoulder Strap
Place this strap over your head and around the shoulders to support the
remote control. Adjust for a comfortable fit.

2. Waist Strap
This strap is placed around the waist to help secure the remote control.
Adjust for a comfortable fit.

3. Remote ON / OFF Switch

This is the power switch for the remote control. Turn fully clockwise to
power up the remote control. Once powered up, the engine can be
started and the machine completely controlled using the remote. The
switch must be kept on at all times to operate the machine.

Turn the switch fully counter-clockwise to turn the power switch OFF.

A\ WARNING!

Engine will remain running if remote control is powered off
during operation. Drive will stop, brakes will engage and PTO
will disengage.



Slope-Pro® Operator’s Manual

4. Direction Control (self-centering)

Push forward on the control lever for forward travel. Pull rearward for
reverse travel. The further the lever is pushed, the faster the machine will
travel. When the desired speed is reached, set the cruise ON. See item
14 Cruise Hold On/Off.

5. Bias Control

This control keeps the machine running straight when encountering
different traction conditions from one track to the other. If traction is lost
on one side, the machine will turn in that direction. Turn the dial
clockwise to increase right-hand track speed. Turn the dial counter-
clockwise to increase the left-hand track speed.

6. Steering Control (self-centering)

Push the control lever to the left for left-hand turns. Push the control
lever to the right for right-hand turns. The farther the lever is pushed, the
more aggressive the turn will be. Pushing the lever fully left or right will
allow a full turn on the spot.

7. Frequency Indicator Lamp

Indicates the radio frequency for the remote control. During operation,
the red lamp flashes to indicate normal operation. For more information,
refer to the remote control operator’s manual.

8. Enable / Horn (self-centering)

This switch synchronizes the wireless signal between the remote control
and the receiver on the machine. Push the control switch forward to
initiate a “handshake” between the two and the horn will sound when
communication is established.

After synchronization this switch activates the horn at any time.

9. Frequency éself-centering)

The Slope-Pro™ machine’s remote control can operate on 50 different
radio frequencies. This permits the safe usage of multiple machines on a
single work site. Refer to the Remote Control manual for more
information.

/07

Controls

21



Controls

22

Slope-Pro® Operator’s Manual

10. Engine Start / Stop (self-centering)
Push the control switch forward and hold to start the engine. Pull it
rearward to stop the engine.

11. Throttle Up / Down (self-centering)
Push the control switch forward to raise engine speed (work mode). Pull
the switch rearward to lower engine speed.

12. Emergency Stop

Depress this button to kill the engine in an emergency. An emergency
stop button is also located on the control panel on the machine. Rotate
clockwise to release.

13. PTO On / Off

This control switch engages the power take-off (PTO) to power the
mower blades. Push the control switch forward to engage the mower
deck (On). Pull the control switch rearward to disengage the mower (Off).

*Note — The PTO switch must be in the “Off” position to initiate a
“handshake” between the machine and remote.

14. Cruise Hold On / Off

Use this switch to set and maintain the mowing speed. Use the
directional control lever (4) to set the machine in motion. Once the
desired cutting speed is reached, push this control lever forward to lock
the speed.

Switch Cruise Hold to OFF to release.

15. Range Low / High (Work / Travel)

This control switch sets the speed range of the machine in either high or
low range. Push the lever forward for high-speed (travel) range. Pull the
control lever rearward for low speed (work) range.



Slope-Pro® Operator’s Manual

16. Deck Raise / Lower (self-centering)

This control switch is used to raise and lower the mower deck. Push the
control lever forward to raise it. Pull the control lever rearward to lower it.
Mower deck height is fully variable and visible from both sides of the
machine. Markings are shown in 2 inch graduations indicated by the
position of the control arms.

17. Remote Control Rechargeable Battery

The 7.2 V rechargeable battery for the remote control is located on the
rear side of the remote. Refer to the Remote Control Manual for low
battery notification and instructions on using the 12V and 120V charger
included with the machine.

The remote is equipped with an auto-shutdown feature. Remote will
power off in 20 minutes if no function is activated. Turn power switch
OFF then ON to restart.

Slope Meter

The slope meter is located on the rear left-hand side of the machine. The
slope is shown in 10-degree increments. Use it to verify grades the
machine is operating on. Use caution when approaching the machine,
always turn off the mower blades and approach from a safe direction
never from directly above or below the machine.

Pre-start Instructions

kK

e

23



Pre-start Instructions

24

RH TANK

Slope-Pro® Operator’s Manual

Pre-start Instructions
BEFORE OPERATING THIS MACHINE

Check that the Operator’s Manual is located in the manual container
and is in good condition. Contact your dealer immediately if you do
not have an Operator’s Manual

Carefully read the Operator’'s Manual, completely understand the
Safety Messages and instructions, and know how to correctly operate
this machine. Contact your dealer for an explanation of any
instruction not fully understood.

Verify that all safety decals are in place and legible, guards and
covers are in place and properly secured / positioned.

1. Check Engine Oil
Check engine oil daily or before each use. If low, add oil. Do not
overfill.
Make sure the machine is parked on level ground. The engine must
be OFF and allowed to cool.

= Clean any debris from around the dipstick to prevent oil

contamination.
=  Withdraw dipstick and wipe off oil.

= Re-insert dipstick fully, then remove to check. Oil should be up
to, but not over the F (full) mark on the dipstick.

= If the oil level is low, add until it is up to the F mark. The filler
cap is located on the left-hand side of the engine.

= Add oil in small amounts and recheck with the dipstick before
adding more.

= Reinstall the filler cap and make sure the dipstick is secure.

IMPORTANT! Ensure oil level is at the F (full) mark for steep
slope operation.

A\cauTion:

To prevent extensive engine wear or damage, always
maintain proper oil level in the crankcase. Never operate the
engine with the oil level below the L (low) or above the F
(full) marks on the dipstick.

2. Check Fuel Level and Tank Security

The fuel tanks are accessed inside the front hood. Each tank has a
sight level gauge. Only one tank is used at a time. A quarter-turn
valve is located between the tanks to select the active fuel tank.
Verify that tanks are secure and straps are in good condition.

If fuel is required, remove the tank from the machine.

= Disconnect the fuel tank’s vent line and remove the tank strap.

= Depress the catch on the fuel line hose and pull the hose off of
the spigot.

= Remove the tank and refuel in a well-ventilated area away from
the machine.

= When installing the fuel tank, ensure spigot is clean. Reconnect
vent line, fuel line, and tank strap. Wipe up any spilled fuel.

= Ensure that the air inlet valve is open on the operating tank.



® ] .
Slope-Pro~ Operator’s Manual Pre-start Instructions

A\ WARNING!

Remove the gas tank from the machine to fuel up. Gasoline
and gasoline vapors are extremely flammable and can
explode if ignited causing fires and severe burns. Refill the
fuel tank outdoors or in a well-ventilated area. Clean up
spilled fuel immediately.

A\cauTion:

Reconnect fuel supply and vent lines before operating the
engine. In order to comply with emissions regulations, both
fuel supply and vent lines must be connected at all times.
Failure to do so will result in abnormal engine operation.
DO NOT run the machine with the hood open.

3. Check Cooling Areas

Make sure rear screen, hydraulic oil cooler and engine surfaces are
kept clean and free of debris.

If dust build-up is present between the hydraulic cooler fins, remove
the cooling fan (4x M6 bolts) and remove debris with compressed air.

The electric cooling fan may start without notice and discharge dust,
always protect your eyes with proper safety equipment. Ensure

In some cases where the mowing conditions are extremely dry, grass
debris may collect on the rear screen. If this happens, run the
machine in reverse to help avoid the problem.

4. Air Cleaner

Check the air cleaner daily before starting the engine for dirt and
debris. Remove the cover and remove any loose debris or material
from the filter element.

IMPORTANT! Running the engine with loose or damaged air
cleaner components could allow unfiltered air into the
engine, causing premature engine wear or failure.

5. Drive Belts
Open the front hood and check condition of all drive belts.

Check both of the main drive belts on the engine output shaft.
Check both mower drive belts. Look for cracking or wear.

Clean any debris from this area.

25



Pre-start Instructions

PINCH POINT HAZARD

209154 4

\L

4

Slope-Pro® Operator’s Manual

6. Hydraulic Oil Level

Check the sight glass on the front of the hydraulic tank. The oil level
should be visible half way in the upper sight glass with the machine
parked on level ground. If oil needs to be added, refer to page 46 for
more information on oil type and procedure.

Inspect the oil tank breather and remove any debris.

Check for any signs of hydraulic leaks

7. Tracks and Height Adjustment

Check the condition of the tracks and drive mechanism. Check the
deck height adjustment mechanism. Clean any debris from these
areas.

To check track tension, refer to page 43.



Slope-Pro® Operator’s Manual

8. Mower Blades and Spindles
Check the mower blades, spindles and the underside of the deck.
Replace any blade that is bent, excessively nicked, worn or has any
other damage. Small nicks can be ground out when sharpening.

= Make sure blades are tight and in good condition.

= Clean any debris from these areas.

=  When replacing mower blades, be aware of blade rotation as
blades rotate in opposite directions. Ensure the cutting edge is
facing in the correct direction

=  When viewed from above and per machine orientation as
identified on page 17, the left hand blade turns clockwise.

=  When viewed from above and per machine orientation as
identified on page 17, the right hand blade turns counter
clockwise.

= There are two styles of blades available:

= The one piece mulching / grass blade

= The three piece brush cutter blade with swing tips
= Always ensure blades are balanced. Refer to page 47

Blade rotation —
as viewed from the front

9. Hoods, Covers
Check that all hoods and covers are in place and in good condition.

= Check thrown object deflectors on front and rear of mower and
ensure they are free to move and naturally hang down without
any binding.

= Check all hoods and covers for loose parts or damage.

= Ensure that hood strut lock functions correctly

= Do not rely on the hood strut lock to secure the hood in the

open position if mower positioned on a slope or if the hood is
opened during high or gusty winds.

Check All Fasteners
Ensure all fasteners are present and properly tightened.

Pre-start Instructions

e
— N

G\:%A/Blade Nut
' _a4—Lock Washer

Blade Bar ; J<Spacer
< S

Blade Tip

Flat Washer

TO AVOID SERIOUS INJURY OR

DEATH FROM BLADE TIP

ATTACHMENT FAILURE:

e Check blade bolts DAILY for
tightness

e Torque blade tip bolts to 75 ft-Ib.

e ALWAYS replace blades with new
bolts, nuts, spacer and washers.

209159 __J

4

TO AVOID SERIOUS INJURY:
e DO NOT OPERATE with hood open or

covers removed
\_ 209156 J
\_ J

27




. . . ® 3
Operating Instructions Slope-Pro~ Operator’s Manual

Operating Instructions

Run-in
The first few hours of machine use are called the “run-in” period.
Some parts of the machine will need to be checked for adjustment

after this period; therefore, the following procedures must be
performed to keep the machine in proper operating condition.

Perform these checks after the first 4 hours of use, then at the
scheduled intervals after that. See Daily Pre-Start Check page 38.
= Check tension of all drive belts. Refer to page 47.
= Check all oil levels.
= Check all fasteners. Refer to page 55.

Starting the Engine
= Perform all the Pre-start Checks outlined on page 42.

The engine is started using the remote control. Use the remote
control to change the engine operating speed.

A\cauTion:

If the engine does not start, do not crank the starter
continuously more than 10 seconds at a time. Damage to
the starter may result. Allow the starter to cool for 60
seconds between attempts.

= Turn the battery isolation switch ON (1) position.
= Reset all emergency stop buttons if applicable (console and
remote control).

= Make sure the directional control lever is centered in the neutral
position. The machine will not start if the drive system is
engaged.

= Make sure the PTO is disengaged. As a safety precaution, the
machine will not start with the PTO engaged.

= Turn the on/off switch on the remote control to the ON position.
= Turn the ignition key on the machine console to the RUN (1)
position.

= Push the Enable toggle switch to establish communication
between the remote control and machine. The horn will sound
when communication is established.

28



® 3 H 1
Slope-Pro~ Operator’s Manual Operating Instructions

= Push the Engine Start toggle switch forward to engage the
starter. Release when the engine starts.

= Once the engine is running, verify the Check Engine and Low
Engine Oil Pressure warning lamps on the console are OFF. If
they are NOT off, stop the engine immediately and have a
qualified technician rectify the problem.

Cold Weather Operation

= Ensure the proper oil viscosity is used for the anticipated
ambient temperature. See page 42.

= Allow engine and hydraulic system to warm up for 15 minutes
before operating machine in temperatures below 10°C (50°F).

= [fitis anticipated that the machine will encounter temperatures
below 7°C (37°F) it is recommended to store machine indoors if
using the factory fill hydraulic oil.

= Remove mud and debris from machine prior to shutdown.

A\ WARNING!

Engine exhaust gases contain poisonous carbon monoxide.
Carbon monoxide is odorless, colorless, and can cause
death if inhaled. Do not run engine in confined areas.

Stopping the Engine
IMPORTANT! Run engine at idle for 5-10 minutes before
shut down to allow internal engine components to cool.

= Pull the engine start /stop control switch on the remote control
rearward towards the operator to the off position.

= On the control panel, turn the key switch counter-clockwise to
the OFF (O) position.

= Turn the remote on/ off switch to the OFF position.

= NOTE! Engine cannot be re-started for 5 seconds after
activating the engine stop function.

29



Operating Instructions

30

Slope-Pro® Operator’s Manual

Stopping the Engine in an Emergency

If it is necessary to stop the engine in an emergency, depress
the red STOP button on the remote control or the red stop
button on the machine console. Depressing either button stops
the engine.

Leaving Machine Unattended

If leaving machine unattended always locate in a safe area
away from hazards such as vehicular traffic.

Flag the area if necessary.

Park on a level surface. Block the tracks to prevent movement if
necessary. Shut off the machine.

Remove and retain the ignition key.
Lock the hood.

Secure the remote control unit in a safe location to prevent
unauthorized use.

Engine Throttle

Increase the engine speed by pushing the throttle up / down
toggle switch forward. Set the engine speed to maximum for
machine operation.

IMPORTANT! Do not tamper with the engine governor
setting to increase maximum engine speed.

For best cutting and overall operational performance, always operate
with the engine at maximum rpm.



® 3 H 1
Slope-Pro” Operator’s Manual Operating Instructions

Driving the Machine

Direction / Speed Control

The direction / speed control is infinitely variable. The mowing speed
can be adjusted to match conditions. The normal direction of travel is
with the brush bar facing forward.

When the drive system is engaged, the beacon will flash.

Forward
Set the machine in motion by moving the directional control lever. orwar

Pushing the control forward moves the machine in the forward FORWARD
direction.

= The farther the control lever is pushed, the faster the machine
will travel. Releasing it will stop the machine.

= To reverse the machine, pull the control lever rearward toward
the operator.

Reverse

Cruise Hold (Ground Speed Hold)

Once the desired ground speed is achieved, the Operate can hold
that speed using the built-in “Cruise Hold” feature. This alleviates ‘
strain and fatigue for the operator trying to constantly maintain a set

speed.

iR
LLLOLLELLLLRLLR TR

= When the desired ground speed is reached, set the “Cruise
Hold” switch to the ON position to maintain a constant speed.

= NOTE - To disengage, the “Cruise Hold” switch must be turned —
“OFF". '\7/ CRUISE oN H

22
= Reset the “Cruise Hold” by switching it off then back on once :‘ M ¥
the desired cutting speed is reached. S \
? TOFF

=  When the “Cruise Hold” is activated the Forward / Reverse
direction control lever is de-activated.

= The “Cruise Hold” switch must be in the “OFF” position prior to
starting the engine.

31



Operating Instructions Slope-Pro® Operator’s Manual

Steering

Use the right-hand control lever to steer the machine. Push the lever
to the right or to the left to steer in that direction, as viewed from the
rear of the machine. Sense of direction is reversed if viewed from
front of machine.

Always avoid sharp turns as this may lead to de-tracking. Use three
point turns whenever possible. See page 38.

LEFT TURN

Left-hand Turn

= Push the lever to the left to make a left-hand turn. The farther
the lever is pushed, the sharper the turn. The drive on the left
hand side is slowed or stopped to allow the turn.

Left

»>»»»

T ErrFrErRrrras

Right-hand Turn

RIGHT TURN = Push the lever to the right to make a right-hand turn. The
farther the lever is pushed, the sharper the turn. The drive on
the right hand side is slowed or stopped to allow the turn.

Right

32



® ] . .
Slope-Pro~ Operator’s Manual Operating Instructions

Spin or Pivot Turns == =
= Make a complete 360° turn by pushing the control lever fully to == - =
the left or right. The drive mechanism on that side will reverse = = ‘
in the turn direction allowing the machine to pivot about its axis. ‘ == =
== =
Bias Control

Use the Bias Control knob to make small steering adjustments while - /— \ —

the machine is moving to keep it running straight. Use the Bias
Control to compensate if poor traction conditions are encountered
and the machine does not track straight.

= Turn the dial to the right to apply more aggression to the right
track. Turn the dial to the left to apply more aggression to the
left track.

Speed Range
= Adjust the High / Low speed range of the machine depending
on mowing conditions.

= Use Low Range for most cutting applications and maneuvers
on slopes.

= Use the High Range for travel.

A\ cAuTioN! —

Bring the machine to a complete stop before changing
speed range. Damage to the drive system may otherwise
result.

Machine Shutdown

= Reduce engine speed to low idle.
= Disengage mower PTO.

* Run engine at low idle for 5-10 minutes to allow internal engine
components to cool.

= Turn engine off.
= Remove debris from engine cooling inlet grill.
= Remove mud and debris from machine prior to shutdown.

= The electric cooling fan may start without notice and discharge
dust, always protect your eyes with proper safety equipment.

33



Operating Instructions

34

Slope-Pro® Operator’s Manual

Transporting the Machine

The machine is provided with tie down locations on the rear frame
and the side of the track assemblies for transporting. Machine weight
is 2640 Ib.

Before transporting:

Clean the machine removing any debris.

Ensure hood is fully secured. Check to make sure there are no
loose parts or tools on the machine or under the hood.

Move machine onto transporting vehicle / trailer.
Lower machine until it contacts the stops.
Block machine and tie down to the locations shown.

Place wooden blocks against the end of the tracks at one end
of the machine.

Place tie-down straps or chains in positions shown on this end
of the machine at 45° angles from the machine frame.

Block the other end of the machine.
Place tie-down straps or chains at 45° angles as shown.

Tie-down Positions

Wooden

/ Typ. Block

Tie-down
position an

i

Tie-down
position
Wooden

Block



Slope-Pro® Operator’s Manual Operating Instructions

Recovery

Holes are provided on the rear of the frame in the event it is
necessary to tow the machine. The machine can only be towed at a
slow speed over a short distance with the engine off and brakes
released.

A\cauTion:

Block the machine so it cannot move. Once the brakes are
released there will be nothing holding the machine in place.
Be especially careful on slopes.

A\ cAuTion:

Tow the machine at SLOW speeds over SHORT distances
only. Damage to the hydrostatic drive system may Hydraulic Motor
otherwise result. Tow the machine with the engine OFF and
brakes released.

Spring applied brakes are built-into each hydraulic drive motor
assembly. Whenever the engine is off, the brakes are automatically
applied. If the engine will not start and towing is necessary, the
brakes must be manually released.

A hydraulic wheel motor is located on each side to drive the track.
The brakes inside of each wheel motor are applied when there is a
lack of hydraulic oil pressure. In an emergency situation, the brakes
can be manually released.

35



Operating Instructions

Supplied Tube

36

Slope-Pro® Operator’s Manual

A\ DANGER!

Do not operate machine with the brakes released.

Manually Release Brakes
Follow this procedure for both sides of the machine.

= Remove the rubber plug from the brake protector.
= Loosen the locknut.

Note:

The tube, bolt and nut required to release the brakes were shipped
loose with the machine.

Position the supplied tube with the hole centered over the brake
access hole. Insert the supplied bolt / nut through the hole in the tube
into the brake housing.

Finger-tighten the bolt until it reaches the bottom of the threads. Do
not over-tighten.

Tighten the nut while holding the bolt preventing it from turning. As
the nut is tightened* the brake is released, continue tightening the nut
until the motor turns freely. The brake on that side of the machine is
released. Repeat on the other side of the machine.

* |t may take up to 80 ftlb. to fully release the brake.

Reverse the above procedure to put each motor back into service
prior to operating the machine.

NOTE: Install a new rubber plug on re-assembly.



Slope-Pro® Operator’s Manual

Mowing

A\ WARNING!

Keep all bystanders well away from the machine when it is
operating. Always maintain a safe operating distance
between personnel and other equipment.

Carefully walk the entire area to be mowed beforehand.
Look for debris, rocks, tree limbs that could damage or be
thrown by the mower blades. Tall grass can hide obstacles.
Use extra caution when approaching blind corners, shrubs,
trees, or other objects that could obscure vision. Reposition
yourself to avoid these conditions.

Disengage the blades (PTO) when crossing gravel areas or
roadways.

Engaging / Disengaging Blades (PTO)
A\cauTion:

Ensure engine speed is at low idle when engaging PTO.
Failure to do so will result in premature component failure.

A\ cauTion:

If mowing tall grass, fully raise deck or move to an area with
lower grass before engaging PTO to avoid overloading
clutch.

=  With the engine at low idle speed, push the PTO on/off toggle
switch forward to engage the PTO.

= With the engine at low idle speed, pull the PTO on/off switch
rearward to disengage the PTO.

Cut Height Adjustment
The deck height is fully adjustable from 2.25-8 inches.

= Push the deck raise / lower toggle switch on the remote control
forward to raise the deck height. Pull the switch rearward to
lower the deck. The deck can be raised or lowered while the
machine is moving.

= Observe the height indicator on the side of the machine.

High grass and weed area inspection
= Inspect and remove any hidden large debris.

= Mow at an intermediate height.
= Inspect and remove remaining debris.
= Mow at final height.

NOTE: An audible ‘clicking’ sound will be heard when the
actuators are at the end of their stops. Release the deck
raise / lower switch.

Mowing

37



Mowing

Degrees | Slope Grade
50° 0.84to1| 120%
45° 1to1l 100%

26.6° 2tol 50%
18.4° 3tol 33%
Up to 50°

38

Slope-Pro® Operator’s Manual

Slope Work
A\ WARNING!

Never position yourself up or down slope from the machine
or in the direction of travel. Falling into arunning machine

can cause severe injury or death.

}
|

R
The preferred cutting direction on slopes is to cut along the slope and
not up and down. Mowing in this manner could also help reduce
erosion. Always use three point turns at the end of each pass.

Remember to vary mowing pattern over time to avoid the creation of
ruts in the terrain from.

A\cauTion:

Not all mowing applications are suitable for cutting along
the slope. In order to reduce the likelihood of detracking it
may be necessary to approach the slope at an angle to
achieve acceptable results. Approach wash-outs and other
uneven terrain with caution.

A\ WARNING!

If the machine begins to show signs of sliding down the
slope or otherwise losing traction, stop mowing
immediately. Move the machine to a safe location and re-
assess the suitability of the area to be mowed.

The machine can be safely operated on slopes ranging up to 50°. As
a guide, a 50° slope would be extremely difficult to walk up,
depending on surface and traction conditions.

If cutting up and down the slope is necessary, limit mowing to slopes
less than 35°. As a guide, a 35° slope is moderately difficult to walk

up.

The machine is provided with a slope meter on the rear left-hand side
of the machine for reference.

= Use caution when approaching the machine, always turn off the
machine blades and approach from a safe direction, never from
directly above or below the machine.

= Always use caution when operating in hilly terrain, when there
are changing ground conditions, including dry to wet surfaces
or operating over mowed surfaces, as all may have reduced
traction.



Slope-Pro® Operator’s Manual

Track Precautions

In certain operating conditions, there is a risk that the track could be
damaged by de-tracking or jumping’ out of position, requiring the
track be reinstalled. Overall service life of the track could also be
reduced.

Always:

e Avoid fast, sharp turns or sliding of the tracks on asphalt or
concrete surfaces.

o Prevent foreign objects from becoming entangled in the track.

e Remove any debris or mud which could interfere with the
operation of the machine

e Clean off oil, fuel and grease immediately from the track as
they will degrade the rubber.

¢ When storing the equipment outdoors for an extended period
of time, cover the tracks to reduce sunlight exposure.

To minimize the occurance of de-tracking, always ensure proper track
tension and follow good operating practices.

Maximizing Rubber Track Life and Lowering
Operating Costs

The rubber tracks used on the Slope-Pro® are of high quality
construction and should provide a long serviceable life, as long as
basic operating practices are followed. Lower owning and operating
costs can be achieved by reducing wear on the track and by
minimizing damage caused by de-tracking.

Track life is very dependent upon terrain, operation and the
application, and it is impossible to estimate a track life expectancy.
For this reason there is no wear guarantee on the rubber tracks. The
more careful an operator is when operating the Prowler, the better the
track wear performance will be. As with all rubber tracked equipment,
to get the maximum life out of the tracks on your Prowler mower, you
must treat them with care. We offer the following information as basic
operation guidelines:

Do's:

e Check track tension on a regular basis.
Loose tracks can more easily de-track; however do not over-
tighten. Over-tightening may cause power loss, excessive
idler bearing wear, and damage the tracks. A properly
adjusted track has 3/4 in of slack between the track and the
roller. Remove excess slack with the track tension adjuster. In
order to properly measure slack, the track must be lifted off
the ground using the jacking procedure, as outlined on page
____. Check more frequently in the first 50 hours of operation.

e Alternate the turning direction between one side and the
other.
Continuous turning to the same side can accelerate wear of
sprocket teeth, track tread, guide lugs and rollers. Use three
point turns whenever possible.

Mowing

39



40

Slope-Pro® Operator’s Manual

Maintain a clean undercarriage

Debris build-up in and around the undercarriage will lead to
premature roller bearing failure and increased track wear.
Inspect component condition.

Excessively worn sprockets or undercarriage components will
reduce useful track life.

Turning while manoeuvering across obstacles.
Turning when on an obstacle such as a log or curb, can
accelerate wear to the track guide lugs, and track
components. It is best to turn when both tracks are on the
same plane. If an obstacle must be crossed, position the
mower perpendicular to the object and cross it slowly.
Making spin or 360°pivot turns, instead, perform a three
point turn.

Pivot turns cause accelerated wear and/or increase the
potential for de-tracking, particularly if track tension is not set
to the specifications as outlined in the Operator’s Manual.
Operators should use three point turns whenever possible.
Traveling with one track on a slope, against a curb or
wall while the other track is on aflat surface.

Always travel with both tracks on same plane or surface.
Operating tracks with the outside/inside edge of the track
turned up on a curb or wall etc., can cause damage to the
edge of the track and lead to de-tracking and shorten life.
Extended operation in reverse.

Due to the location of the drive sprocket, de-tracking can
more easily occur if turning while reversing. Operating in
reverse places a higher load on the idler bearings than
normal. Operators should use three point turns and limit
reverse travel



Slope-Pro® Operator’s Manual Mowing

Dusty / Dry Conditions

If mowing in dry, dusty conditions, there may be some debris build-up
on the rear screen, hydraulic cooler, and/or engine compartment. Do
not allow debris etc. to build up. This debris by itself may not cause a
fire; however, when mixed with fuel, oil, or grease in a hot or confined
space, the danger of fire increases dramatically.

A\ cAuTion:

Do not allow the rear screen to get covered or plugged with
debris. The engine will overheat. Keep the screen clean. Be

aware of hot surfaces.
If necessary, run the machine in the opposite direction to help avoid .
debris buildup.

Brush Cutting

The machine can be used to cut small sapling trees. The brush bar at
the front of the machine will push them over as is it passes.

I

For brush cutting:

= Change mower blades to Brush Cutter (swing back) blades.
= Run the machine in WORKING range speed. Brush Bar
= Do not cut brush larger than 3/4 in diameter.

= Once it is safe to do so, clean debris from blades and spindles
after use.

A\ WARNING!

Mowers can throw objects 300 feet or more under adverse
conditions.

To avoid serious injury or death to operator of bystanders
from thrown objects:
= Keep bystanders 300 feet away

Increased Ground Clearance

In terrain where a low cut is not required ground clearance can be
increased by 2.25 in by re-configuring the cross-member that runs
beneath the machine.

With the machine properly secured, remove the cross-member by
removing (4) %" bolts and spacer tubes. Flip the cross-member so
that the tubular portion of the cross-member is now on the top
side. Re-install the (4) %" bolts and spacer tubes; ensure that
fasteners are tightened to the proper specification.

Configured for Configured for
minimum cutting maximum ground
height clearance



Slope-Pro® Operator’s Manual

Maintenance

Maintenance

Maintenance should always be performed by a qualified service
technician familiar with servicing similar equipment, using good
safety and workmanship practices.

Always observe proper lock-out procedures when
performing any maintenance work. Always remove and retain
the ignition switch key, block and or support machine using . G
equipment designed for the task. Be aware of hot areas and i === '-_’.:
ensure the hood strut lock is functioning properly and can ¢ B ¥
adequately hold open the hood.

Recommended Fluids

Recommended Viscosity at Ambient Temperatures

Component Oil Grade
°F  -40 -22 -4 +14 +32 +50 +68 +86 +104 +122
°C 40 -30 -20 -10 0 +10 +20 +30 +40 +50
Engine Engine Oil
API Classification SAE 10W-30
SJ or higher

SAE 5W-30

Hydraulic System | Hydraulic Oil
Premium Quality HVI
(High Viscosity Index)

ISO HVI 32
ISO HVI 46

ISO HVI 68

Gearbox Gear Oil |
API GL-5 SAE 80W90

Grease Fittings Multi-purpose Grease

NLGI EPO or EP1

NLGI EP2

Daily Pre-Start Check List

Refer to the relevant sections of this manual for detailed instructions

[0 Ensure Operator's Manual is stored within [J Check hydraulic tank level or for signs of
manual container on machine leakage
[0 Verify that all safety decals are legible [1  Check tracks, remove debris from
[l Ensure the horn is operational undercarriage
[J Check engine oil level [1 Check height adjustment
1 Check fuel level and tank security (both) [0 Verify mower blades, spindles are in good
[l Check cooling areas condition and properly secured
[] Check air cleaner and connections [0 Verify that PTO clutch functions correctly
[1 Check drive belts [0 Hoods and guards are in good condition
] Check for / remove any debris and in place
[1 Check all fasteners
Oil Disposal

Protect and respect the environment. Dispose of used oil and filters at your local recycling center or
municipal collection center in accordance with local regulations.

42



® 3
Slope-Pro~ Operator’s Manual Maintenance

Service Interval Chart

Always perform the following procedures as required when either elapsed hours of use or calendar time
(whichever comes first) has been reached to determine service intervals. Before each consecutive service
interval is performed, all maintenance from the previous interval must be performed.

Service Procedure Interval

Initial 50h / 200h / | 300h/ 1500h /
Run-In 4h | Weekly 100h Yearly | Yearly 600h Yearly

Check oil levels X - - - - - -

Check air intake and cooling areas; clean as
necessary

Check air cleaner element? -

x
N

Grease PTO bearings -

x| X

Check track tension® X

Change engine oil® - - X! - - - -
Remozve and clean engine shrouds and cooling
areas

Clean and inspect engine oil cooler” & Hydraulic
oil Cooler

Check drive belt tensions:

pump drive / PTO drive / mower drive

Check Spindle condition - - X - - - -

x
NN

Replace engine oil filter® - - -

>
NN

Replace fuel filter” - . R
Cleezm, set gap or replace spark plugs, and set
gap

Replace engine air cleaner element and check
inner element?

. . . 1
Replace engine air cleaner inner element? - - - - - X -

Change Hydraulic oil / filter - - - - - - x!

Change gearbox oil X - - - - - xt

1 Perform procedures more frequently under extremely dusty/dirty conditions
2 Refer to the supplied Kohler Engine Manual for details
3 Check track tension frequently when tracks are new

4 Hours - Initial Run-In

Check engine oil.

A\ WARNING!

Be careful when checking oil. Hot oil can burn unprotected skin.

43



Maintenance

% X
5

(¢ _\

\.

PINCH POINT HAZARD

209154

.

"/

44

Slope-Pro® Operator’s Manual

Check Track Tension

A properly adjusted track has 3/4 in of slack in it. Remove excess slack
with the track tension adjuster. In order to properly measure slack, the
track must be lifted off the ground. Lift each track up using the Jacking
Procedure.

Jacking Procedure
The machine can be raised up off the ground using the included jack
stands and the deck raise / lower assembly.

Jacking the machine is useful for measuring track tension or general track
maintenance and cleaning.

Four jack posts are mounted on the machine frame — one in each corner.

NOTE! Use the jack stands in pairs, either on one side, or both
sides. Do not use to lift only the front or the rear.

A\ WARNING!

Perform jacking procedure on level ground with the engine off.
Personal injury may otherwise result.

If possible, start with the mower deck raised to the highest possible cutting
height. This can be accomplished without running the engine. Establish
communications between the remote control and the machine — do not
start the engine.

Insert a foot plate under each jack position on the side of the machine to be
raised. Block the track on the opposite side of the machine.

Insert a jack leg into each tube on the machine frame. Position them at the
lowest position.

Insert the pins through the machine frame and jack tube; secure the pins in
the tube with the clip.



Slope-Pro® Operator’s Manual

Turn on the ignition switch on the console. After communication has been
established, do not start the engine. Use the mower deck raise/lower
switch on the remote control to lower the machine which will raise the
track(s) as the machine is supported on the jack stands.

Stop when the actuators are at the end of their stops. An audible ‘clicking’
sound will be heard.

Reverse this procedure to lower the track(s) to the ground.

Track Tension Adjustment

IMPORTANT! Loose tracks can more easily de-track; however
do not over-tighten. Over-tightening will damage the tracks,
increase bearing wear and damage hydraulic drive components.

Jack one side of the machine up at a time using the procedure outlined on
page 40 - 41.

Loosen the jam nut (1) with a 1% in wrench.
Hold the 1% in tension nut (2) with the wrench.

Rotate the adjuster (3) with a 1% in socket. Rotate clockwise to tighten;
rotate counter-clockwise to loosen. Adjust the track so that there is 3/4 in
slack between the track and roller. A tension gauge is supplied in the
Operator's Manual holder. Place this gauge under the front (2) rollers (as
shown) and tighten adjuster until the track is snug against gauge. Gauge
should be easily removable by hand.

Tighten jam nut (1), do not let adjuster (3) rotate as the jam nut is
tightened.

It is recommended to check track tension in three spots on each track.
This will require starting the engine and rotating the track 1/3 turn each
time. Follow safe starting procedures outlined elsewhere in this manual.
DO NOT check track tension with the engine running.

Also check roller condition. Look for bearing wear or looseness.

Note:
Refer to a qualified service technician if the track must be removed.

Check Drive Belt Tension
Proper belt tensioning is a fundamental factor in successful V-belt life.

Lack of tension will cause slippage, too much tension will cause excessive
belt stretch as well as damage to the drive components, such as bearings
and shafts. Therefore, the following procedure is recommended to ensure
proper belt tension:

= At the mid-point of the span, apply a deflection force with a spring
scale in the direction perpendicular to the span until the belt is
deflected the 3/8 in.

= The recommended force to deflect the belt 3/8 of an inch is a
minimum of 5 Ib to a maximum of 8 Ib. Adjust belt tension to suit.

= The first 24 to 48 hours of operation is the belt “run in” period. To

ensure satisfactory belt performance, belt tension should be checked

during this time period.
Refer to the following pages for drive belt adjustment procedures.

Always check for mis-aligned or damaged pulleys.

Maintenance

\\\ S .
| rf 3/4in
)
N ZARY A W A
Apply Force
of 5to 8 1b
at halfway

i

— 3/8 in Deflection

_,_7?7

45



Slope-Pro® Operator’s Manual

Maintenance

Change gearbox oil —initial run-in
= Change gearbox oil when warmed to operating temperature.

=  Thoroughly flush gearbox with a cleaning oil and refill. Refer to page
50 for oil change procedure.

50 Hour / Weekly Interval

Check Air Filter Precleaner

Check precleaner more frequently in dusty conditions.
Refer to Kohler Engine Manual for further information.

Grease PTO Bearings

There are only two grease fittings on the machine. These are found on the
main drive shaft bearings. All other shaft bearings do not require greasing.

= Grease main drive shaft bearings every 50 hours. Pump 3-5 shots
each with a standard manually operated grease gun.

s 7@ = Power assisted grease gun is NOT recommended
Uy SOHOURS = Use NLGI grade 2 General Purpose Grease only.

IMPORTANT! Do not over grease. Forcing grease into the
bearings will damage the seals.

Check Track Tension

A properly adjusted track has 3/4 in of slack in it. Remove excess slack
with the track tension adjuster. In order to properly measure slack, the
track must be lifted off the ground. Lift each track up using the Jacking
Procedure. Loose tracks can more easily de-track; however do not over-
tighten. Over-tightening may cause power loss, excessive idler bearing
wear, and damage the tracks.

See page 44.

46



® 3 H
Slope-Pro™ Operator’s Manual Maintenance

100 Hour Interval

Change engine oil.

A\ WARNING!

Be careful when changing oil. Hot oil can burn unprotected skin.

= Engine oil capacity is 2 US qt (2 I). %

= Refer to Kohler Engine Manual for procedure.

Recommended engine oil

Factory fill oil is SAE30 used for engine break-in.

Recommended engine oil is AMSOIL Formula 4-stroke 10W30 / SAE 30
small engine oil.

Remove and Clean Engine Shrouds x4

= Refer to the Kohler Engine Manual for details @

Clean debris from these areas

Clean/inspect engine and hydraulic oil cooler "\/7

=  Clean debris from these areas.
=  Check for oil leaks.

Check Drive Belt Tension Apply Force
of5to81b
Proper belt tensioning is a fundamental factor in successful V-belt life. at halfway

Lack of tension will cause slippage, and too much tension will cause
excessive belt stretch as well as damage to the drive components, such as
bearings and shafts. Therefore, the following procedure is recommended to
ensure proper belt tension:

— 3/8 in Deflection

= At the mid-point of the span, apply a deflection force with a spring
scale in the direction perpendicular to the span until the belt is
deflected the 3/8 in.

= The recommended force to deflect the belt 3/8 of an inch is a
minimum of 5 Ib to a maximum of 8 Ib. Adjust belt tension to suit.

= The first 24 to 48 hours of operation is the belt “run in” period. To
ensure satisfactory belt performance, belt tension should be checked
during this time period.

Refer to the following pages for drive belt adjustment procedures.

47



Gearbox 7

Maintenance

Slope-Pro® Operator’s Manual

Adjust Drive Belt Tension — Pump Drive

Access this drive belt (1) by removing the cover on the right-hand side of
the machine.

Ensure the engine is off and the machine is blocked to prevent
movement.

Loosen the two pivot bolts (2).
Loosen lock nut (4) and jam nut (3).

Adjust drive belt tension to the prescribed amount by turning the hex
bolt (5).

Tighten locknut (4), jam nut (3), then the two pivot bolts (2).

Adjust Drive Belt Tension — PTO Drive

Access this drive belt (1) under the hood on the left-hand side of the
machine.

Ensure the engine is off and the machine is blocked to prevent
movement.

Loosen the four securing bolts (2).

Loosen jam nut (4) and adjust belt tension by turning hex nut (3).
Tighten the two securing bolts (2), tighten jam nut (4).

(===

.::

Self-tensioner

. Gearbox Drive Belt Tension
N \ =

The gearbox drive belt has a self-tensioner and requires no adjustment.

Ensure tensioner arm moves freely, tensioner pulley is aligned with belt
and tensioner spring is in good condition.

48



Slope-Pro® Operator’s Manual Maintenance

Adjust Mower Drive Belt Tension

There are 2 drive belts. Remove fuel tanks to access belt tension
adjustments.
= Ensure the engine is off and the machine is blocked to prevent
movement.

See Check Drive Belt Tension on page 45 for proper tension

AN

Right hand mower drive Left hand mower drive
belt adjustment belt adjustment

Spindle Inspection

Spindles are equipped with maintenance free roller bearings. Inspect blade
spindles by first loosening the two mower blade drive belts. Wearing
protective gloves, and one at a time, grasp each blade and attempt to
move it from side to side. If any free play is noted, it is necessary to have

the spindle serviced by a qualified technician. L -
NOTE: Spindle nut is left-hand thread. Nut torque is 60 ftsIb. ,'_'_”
200 Hour / Monthly Interval

Change engine oil and filter

Refer to Kohler Engine Manual for procedures.
IMPORTANT! Recommended engine oil is AMSOIL Formula 4-stroke
10W30/ SAE 30 small engine oil.

Replace fuel filter

Refer to Engine Manual for procedure.

IMPORTANT! The Kohler ECH749 engine is fuel injected and requires
a special fine fuel filter. Failure to use filter PT605491 will damage the
fuel injection components.

Spark Plugs

Clean, set gap or replace spark plugs.
Refer to the Engine Manual for procedures.

49



Maintenance

Slope-Pro® Operator’s Manual

300 Hour / Yearly Interval

Hydraulic Oil Tank

Replace engine air cleaner filter element.
Check inner filter element.

600 Hour Interval

Replace air cleaner inner filter element.

1500 Hour / Yearly Interval

Return  Filter Cap Breather / Filler
Filter

&—— Upper Sight Glass

e— Lower Sight Glass

Change Hydraulic Oil / Filter

Hydraulic tank capacity is 6 gal US. Clean the tank surface prior to
changing oil. Factory fill hydraulic oil is ISO HVI 46

A\cAuTion:

When adding hydraulic oil, always pump new oil through a 10

micron absolute filter to ensure oil cleanliness.

Drain Hose
| |

50

Use remote drain hose to drain oil into an approved container.
Change return filter element.

Pump new oil through a filter to refill tank. Refer to table on page 42
for proper oil.

Refill so oil level is to the bottom of the upper sight glass.

After filling hydraulic system, start machine and operate in a safe
location forward and back for a few moments. Shut off engine and
recheck level. Adjust if required.

A\ WARNING!

Be careful when changing oil. Hot oil can burn unprotected skin.

Change Oil in Gearbox

Remove gearbox mount assembly from machine to drain oil into an
approved container. Oil is drained by removing vent assembly from
top of gearbox and inverting assembly.

Reinstall the gearbox mount assembly.

Remove oil level plug from side of gearbox (arrow). Fill through
opening on top of gearbox to level where oil just starts to flow out of
side hole (approx. 475ml). Use 80W90 gear oil or equivalent.



Slope-Pro® Operator’s Manual

As Required Maintenance

Sharpening / Balancing Blades

A\ WARNING!

Use gloves when handling mower blades. Blades can be very
sharp.

IMPORTANT! When sharpening blades, be sure material
removed is equal on both sides of the blade. Unbalanced blades
will cause excessive vibration leading to cracks in machine
components.

= Clean all material from the blade prior to sharpening and balancing.
= Grind or file blades following original pattern as shown.
= Sharpen to a razor edge. Do not sharpen backside of blade.

= Use the supplied cone balancer to verify blade balance. When
the blade is correctly balanced, the blade will remain horizontal.

Changing Mower Blades

IMPORTANT! Only original equipment blades should be used
when replacing worn out or damaged mower blades. They are
made of special steel alloys and subjected to rigid heat-treat and
inspection requirements.

Substitute blades may not meet these rigid specifications and
MAY BE DANGEROUS.

Maintenance should always be performed by a qualified service technician
familiar with servicing similar equipment, using good safety and
workmanship practices.

Always observe proper lock-out procedures when performing any
maintenance work including changing or servicing the blades. Always
remove and retain the ignition switch key, block and or support machine
using equipment designed for the task.

Replace any blade that is bent, excessively nicked, worn or has any other
damage. Small nicks can be ground out when sharpening.

= When replacing mower blades, be aware of blade rotation as blades
rotate in opposite directions. Ensure the cutting edge is facing in the
correct direction

=  When viewed from above and per machine orientation as identified
on page 17, the left hand blade turns clockwise.

=  When viewed from above and per machine orientation as identified
on page 17, the right hand blade turns counter clockwise.

Maintenance

Maintain Corners

T T

Follow Original Pattern

Rl

Reverse Forward




Maintenance

6)34’ Blade Nut
L _4—Lock Washer

?ﬁer

Blade Bolt \5\6‘“’

Blade Bar

Blade Tip

Flat Washer

\.

TO AVOID SERIOUS INJURY OR

DEATH FROM BLADE TIP

ATTACHMENT FAILURE:

e Check blade bolts DAILY for
tightness

e Torque blade tip bolts to 75 ft-Ib.

e ALWAYS replace blades with new
bolts, nuts, spacer and washers.

209159 4

\_

J

52

Slope-Pro® Operator’s Manual

There are two styles of blades available:

The three piece, brush cutter blade with swing tips
The one piece, mulching / grass blade

= The left hand one piece blade is painted RED

= The right hand one piece blade is painted BLACK

Both blades use two 1/2 in X 1 3/4 Ig. Grade 5 bolts with lock
washers and nuts to hold blade to blade spindle support bar. When
changing blades, be sure that these fasteners are in good condition
and properly torqued to specification (85ft-Ibs) so they will not come
loose during operation.

Additionally, the brush cutter blade has replaceable blade tips that require
additional inspection and service practices.

Always check blade bolts daily for tightness

Torque blade tip bolts to 75ft-Ibs.

Always replace in pairs to maintain balance.

Due to the opposite rotation of the blades ensure the blade tips are
installed so that the cutting edge is in the orientation shown
Always use new bolts, nuts, spacers and washers

Blade rotation —
as viewed from the front

Cleaning

IMPORTANT! If using a power washer to clean the machine, be
careful of electrical system components. Do not use a power
washer on the control panel or the remote control. Damage to
sensitive electronics could occur causing a system malfunction.

Warning decals are placed on the machine in these locations.



Slope-Pro® Operator’s Manual Maintenance

End of Season Maintenance / Long term Storage

It is important to prevent gum deposits from forming in the fuel system parts. Draining the fuel system or
adding fuel stabilizer are the best methods.

To empty the engine fuel system, disconnect the fuel tanks, then start the engine and let it run. Use fresh fuel
next season.

Fuel stabilizer is an acceptable alternative in minimizing the formation of fuel gum deposits during storage.
Add stabilizer to gasoline in fuel tanks. Always follow mix ratio stated on stabilizer container.

Run engine 10 minutes after adding stabilizer to allow it to flow through the entire fuel system. Do not empty
the gas tank if using fuel stabilizer.

Remove the engine spark plugs and add one tablespoon of engine oil into the cylinders. Crank the engine 2
or 3 times with the plugs removed. Reinstall the plugs.

Fully inspect the machine for worn or broken parts. Replace as necessary. Grease the machine.

If possible, store the machine indoors. If not, place a suitable protective cover over the machine. Do not use a
plastic cover. Plastic will cause condensation to form underneath it, which will cause rust.

53



Troubleshooting Guide

Troubleshooting Guide

For problems specific to the engine or the remote control, refer to the user manual for that component

included with the manual set.

Machine Drive Belts and Spindles

Slope-Pro® Operator’s Manual

Problem

Belt Slippage

Cause

— Improper belt tension

Remedy

— Adjust tension

— Ensure proper OEM belts are used.

— Oily belt drive

— Clean up drive

Rapid Belt Wear

— Belt slippage

— Belt not located
properly in groove

— Increase belt tension

— Place belt properly in groove.
— Ensure proper OEM belts are used.

Belt Squeal — Belt Slippage — Increase belt tension
— Ensure proper OEM belts are used.
Overheated spindle — Belt Slippage — Increase belt tension

bearings

— Excessive belt
tension

— Set belt tension properly

— Worn bearings — Replace bearings

54

Hydraulic System

With the engine shut off, check for evidence of external oil leakage around
seals, housings, or hose connections. Also check for pinched or kinked
hoses and steel lines that could restrict oil flow and cause excessive heat
build-up in the hydraulic oil.

Check hydraulic oil level in reservoir and add the correct amount and type
of hydraulic oil, if necessary.

Check the quality of the oil; change if milky, dirty or discolored. Also smell
the oil. A burnt odor indicates excessive heat that will destroy the
lubricating qualities of the oil. Again, the oil should be changed if this
condition is found. Determine the cause of the excessive heat and correct
it.

Determine if the return filter is plugged or damaged. A filter that has failed
will permit oil to bypass the system, affecting system operation and tests. If

the filter is plugged, examine the contamination to determine what may
have caused the failure.



Slope-Pro® Operator’s Manual Troubleshooting Guide

D | FUSE FUNCTION LOCATION
Electrical System | o | RO E oo | R Boet

3 | 15A | RADIO/CONTROL UNIT | FUSE BLOCK

4 | 10A HYD. COOLER FAN FUSE BLOCK
Relays — if fuses are ok, replace suspect relay with a known working EA T 3
relay to test. A
Never replace a damaged fuse with a fuse of a higher or lower current D N T B
value. Tl oo | irT-pase | wane

209146 (Inside Panel)

Radio Control System

There are various environmental and operational factors that can affect
the performance of the radio control system.

Radio interference from other sources can cause the communication
between the transmitter and receiver to be dropped. This is normal and
can be reduced or avoided by switching to another channel on the
transmitter. (See Nbb Operator's Manual provided with the SlopePro
machine).

Communication can also be lost during operation due to the proximity of
the transmitter to the machine. A sensitive area has been identified at
the right rear of the machine. If the operator is situated down-slope from
the right-hand rear side of the machine it is possible that radio
communication may be lost. Try to avoid this positioning in order to have
uninterrupted

Torque for Fasteners

The table lists the correct tightening torque for fasteners on the machine,
unless otherwise stated elsewhere. When bolts are to be tightened or
replaced, refer to this chart to determine the proper torque except when
specific torque values are assigned in the manual. Only SAE grade 5
fasteners are to be used in the assembly of this machine, or as otherwise
specified in this manual.

Recommended Torque Value

Values shown in Ftelb (Nm)

Bolt Diameter (inches) | SAE Grade 5
516 21(28) SAE Bolt Head Markings
3/8 38 (52) BN S
7/16 55 (75)
1/2 85 (115)
9/16 125 (170) o - .
I [~——] 1
5/8 175 (240) — —] —]
= " =
3/4 300 (410)
SAE Grade 2 SAE Grade 5 SAE Grade 8
718 450 (610) (No Dashes) (3 Dashes) (6 Dashes)
1 680 (925)
1 in Spindle Nut 60 (82)
Swing Blade Tip bolt 75 (100)

55



Slope-Pro® Operator’s Manual



Slope-Pro® Operator’s Manual



Slope-Pro® Operator’s Manual

DAILY PRE-OPERATION INSPECTION CHECKLIST

A\ WARNING!

Machine is operated by remote control and can remain functional ( )
beyond the recommended maximum 300 foot operating range. It is the
Operator’s responsibility to control the machine in a safe manner. 0 AVOID SERIOUS INJURY OR

DEATH:

* READ AND UNDERSTAND the
provided Operator’s Manuals, safety
signs and information decals before

operating equipment

 CONTACT DEALER immediately if
you do not have Operator's manuals.

—

—

BEFORE OPERATING THIS MACHINE

Check that the Operator's Manual is located in the manual container and is in good @;0 + CONTAGT DEALER to explain any
condition. Contact your dealer immediately if you do not have an Operator’'s Manual Wi ol
@ DEPRESS EMERGENCYSTOP
BUTTON AND WAIT FOR ALL

Carefully read the Operator’s Manual, completely understand the Safety Messages
and instructions, and know how to correctly operate this machine. Contact your
dealer to obtain and explanation of any instruction not fully understood.

MOVING PARTS TO STOP before
servicing, adjusting, repairing
unplugging or fitting

o ALWAYS WEAR safety glasses, hard

hat, hearing protection and safety
shoes when operating this equipment

(@ ®

LD

209150
— )

Wear Personal Protective Equipment (PPE) — know how to use the protective equipment when operating the
machine. Hard hats, protective glasses and face shields, protective shoes, gloves, reflector type vests, and
ear protection are types of equipment that may be required.

[1 Operate the machine only when physically fit and not under the influence of alcohol or
drugs

[l Operate this machine only if you have read and understood the warning and operating
instructions found in the machines Operator’'s Manual

Ensure you are properly trained to operate the machine
Ensure you are familiar with all controls and emergency stopping procedures
Verify you have all the required Personal Protective Equipment and know how to use them

Ensure you are familiar with and follow all local regulations at the worksite, pertaining to the
operation of this equipment

O O o d

Refer to the relevant sections of this manual for detailed instructions.

OPERATOR'’S SIGNATURE

This Pre-Operation Inspection form may be duplicated for extra copies.

58



Slope-Pro® Operator’s Manual

DAILY PRE-OPERATION INSPECTION CHECKLIST

A\ WARNING!

Before conducting the inspection, always observe proper lock-out procedures when performing any
maintenance work. Always remove and retain the ignition key, block and or support machine using
equipment designed for the task. Be aware of hot areas and ensure the hood strut lock is functioning

properly and can adequately hold open the hood.

Pre-Start Checks Prior to Operating

Condition at
Start of Shift

Specific Comments
if not O.K.

Ensure Operator’'s Manual is stored within manual
container on machine

Verify that all safety decals are legible

Ensure the horn is operational

Check engine oil level — on level ground

Check fuel level and tank security (both)

Check cooling area

Check air cleaner and connections

Check drive belts

Check for and remove any debris

Check hydraulic tank level and for signs of leakage

Check tracks for correct adjustment

Check height adjustment

Verify mower blades, spindles are in good condition
and properly secured

Hoods and guards are in good condition and in place

Check all fasteners

Functional Checks Prior To Operating

Ensure horn sounds when communication is
established between remote control and machine

Ensure emergency stops on remote control and
machine operate properly

Excessive tilt angle shut down functions on remote
control

Verify that flashing light illuminated when machine is
in motion

Verify that all operation controls function correctly

Verify that PTO clutch functions correctly

OPERATORS SIGNATURE

DO NOT OPERATE AN UNSAFE MOWER

This Pre-Operation Inspection form may be duplicated for extra copies.




Slope-Pro® Operator’s Manual

Slope Estimate Gage Instructions

To help estimate the angle of a slope align the thick black bar with a known vertical surface such as a building
or utility pole. Fold the paper until the folded edge aligns with the slope. Estimate the slope from the gradients
noted on the diagram. See page 36 for permissible operating slopes.

Degrees| Slope | Grade

50° [0.84tol]| 120%
45° l1tol 100%
26.6° 2to1l 50%
18.4° 3to1l 33%

10° 6tol | 17.6%

Up to 50°

rrFo-—-——Lamc<




Parts List

®
Slope-Pro
Remote Controlled Slope Mower
Serial Number 1152101 to 1352136

PROGRESSIVE TURF EQUIPMENT INC.

137 WEST WILLIAM STREET

SEAFORTH, ONTARIO ' P R OGRESS, VE \'
CANADA NOK 1WO
TOLL FREE: 800 668-8873

ISSUE DATE: Jari(@iiecnid The Better Built Choice.’"
P.N. 120532 www.progressiveturfequip.com

TURF EQUIPMENT INC.




Serial Number Location

67 West Wil St Sesiorh ot The serial number plate for

Phone: 519-527-1080  Fax: 519-527-2275

oAl o the machine is located on
Made in Canada the left-hand rear frame.

For quick reference, record
the following information:

Model:

Serial Number:

Date purchased:

Always state this information when contacting your selling
dealer and when ordering spare parts.

Parts Information

Use only Genuine Original Equipment Manufacturers (O.E.M.)
replacement parts. The use of “will fit” parts may reduce
machine performance, void machine warranties and present a
safety hazard. Use Genuine OEM parts.



Slope-Pro® Parts Manual

Maintenance

Maintenance should always be performed by a qualified
service technician familiar with servicing similar
equipment, using good safety and workmanship practices.

Always observe proper lock-out procedures when
performing any maintenance work. Always remove and
retain the ignition key, block and or support machine using
equipment designed for the task. Be aware of hot areas
and ensure the hood strut lock is functioning properly and
can adequately hold open the hood.

TO AVOID SERIOUS INJURY OR
DEATH:

* READ AND UNDERSTAND the
provided Operator's Manuals, safety
signs and information decals before

operating equipment.

It is imperative that the operator or qualified service technician o

. . . CONTACT DEALER immediately if
reads and understands all the safety information in the you do not have Operator's manuals.
Operator’s Manual before proceeding. Failure to follow the <®;" o CONTACT DEALER to explain any
. . . .. instructions not fully understood.
instructions or heed the warnings could result in injury or death.
Proper care is your responsibility.

|

STOP MACHINE, REMOVE KEY,
DEPRESS EMERGENCYSTOP
BUTTON AND WAIT FOR ALL
MOVING PARTS TO STOP before
servicing, adjusting, repairing
unplugging or fitting.

:

' o ALWAYS WEAR safety glasses, hard
hat, hearing protection and safety
v shoes when operating this equipment.
\ - 209150 J
5
Q #

A\ WARNING!

Machine is operated by remote control and can remain
functional beyond the recommended maximum 300 foot
operating range. It is the Operator’s responsibility to ( ® )

control the machine in a safe manner.

Always know and observe the local regulations and or
restrictions pertaining to the operation of remote
controlled equipment.

MACHINE OPERATED
BY REMOTE CONTROL

\_ 209161 )

-




PARTS ORDERING GUIDE

The following instructions are offered to help eliminate needless delay
and error in processing purchase orders for the equipment in this
manual.

1. The Parts Section is prepared in logical sequence and grouping of
parts that belong to the basic machine featured in this manual. Part
Numbers and Descriptions are given to help locate the parts and
quantities required.

2. The Purchase Order must indicate the Name and Address of the
person or organization ordering the parts, who should be charged,
and if possible the serial number of the machine for which the parts
are being ordered.

3. The purchase order must clearly list the quantity of each part, the
complete and correct part number, and the basic name of the part.

4. The manufacturer reserves the right to substitute parts where
applicable.

5. Some parts may be unlisted items which are special production items
not normally stocked and are subject to special handling. Request a
quotation for such parts before sending purchase order.

6. The manufacturer reserves the right to change prices without notice.

A\ warnING!

USE ONLY GENUINE
0. E. M. REPLACEMENT PARTS
- ESPECIALLY CRITICAL ON THE CUTTING BLADES -

Since we at Progressive Turf Equipment are constantly striving to improve our
products, we reserve the right to change specifications or design at any time.



Table of Contents

1 ENGINE ....oeeeniiitenieitteniertennertensserrenssesssnssesssnssesssassessensssesssnssesssnssesssnssessanssssssnssesssnsssssanssssssnssssssnssssssnssssssnssssssnnssesansssssannnns 1
1.1 ENGINE ACCESSORIES ..vuuuvuuuunuusnsnsnsssnsnsssssssnsnssssssssssssssssssssssssssssssssssssnssssssssssssssssssssssssssssssssssnsssssssnssssssssssssssssnsnnsnssnnssnssnnssnnnnn 1
1.2 FUEL SYSTEM 1ttt e aannannaannnnnannnnnnnnsnnssnsnsssnnnnnssssnnsnsssnssnnssssssssssssnsssssnnssnnsnnnssnssnsnnsnnssnsnnnnsnnnsnnnnnnnnnnnnn 2
13 EVAPORATIVE EMISSION SYSTEM (CALIFORNIA) .vveeuveteteeeteseteeetesesssesssseassseessssasssesssssessesansssesssssnsssessssensssesssssssssssssssssssessesnssees 3

2 HYDRAULIC SYSTEM ... itteuiiittneiteeneetennertensestensessenssesssnssesssnssesssnssessanssssssnssesssnssssssnssssssnssssssnssssssnssssssnsssssanssssssnsssssannnns 4
2.1 HYDRAULIC PUMP AND FITTINGS «1uuutuuutuuuunnnnnennnnntntnsssnsnsnssssessssssssnsssnssssssssssnssssssssssssssssssssssssssssssssssnsssssssssssssnsssssssnnssnsnnsnnnnsnnnns 4
2.2 HYDRAULIC TANK AND FITTINGS «.uuuuuuuuuununnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnsnssnnnnsnsnssnnnsnssnsnsnssnnnssnnssnnssnnssssssssnsssnnsnssssnnsnnsnnnnnnnnnnnnn
2.3 HYDRAULIC COOLER AND BRAKE VALVE

3 ELECTRICAL SYSTEIM ... ittiuiiiteneiteennertenssereensessenssessenssesssnssesssnssessanssssssnssssssnssesssnssssssnssssssnssssssnssssssnssssssnsssssansssssansssssannnns 7
3.1
3.2
3.3
3.4 BATTERY AND CABLES ...uuutuuuuuuuuuuunnnnnnnnnnnnnnnnsnnnsnnnnnnssnnnsnnnnnsnssnnsnsnsnnssssssnssssnsnnsssssssssssnsnssssssssssssnnssssssnssssssnssnsnnssnsnnsnnsnnsnnnnnnnnn 10

4 PTO / MOWER DECK ....cccceerruuereeeeiieissssseeeeeeeesssssssssseeesssssssssssssssssessssssssssssssesssssssssssessesssssssssssessesssssssnsseessesssssssnsssessssssssnns 11
41 BN YNz iy A S U (o TR 11
4.2 IVIOWER DECK FASTENING ...uuuuuuutuuuunsusnnssssssssssnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsssssssssssssssssssssssssssssssssnsssssnsnnssnssnnnnnnnn
4.3 MOWER DECK ASSEMBLY....

4.4 THROWN OBJECT DEFLECTORS +vvvvuvuuusssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsssssssssssssnnnnssnsnnnne 14
4.5 BLADE SPINDLE ..uuuuuuuuuuuueuuuunnnnnennnennnnnennnnnnnnnnsnnnnnnnnsnnnsnnnnnsnsssssssnsnnsssnssnssssnnnssssnssnsnssssnsssssssssssssnsssnssnsssssssssnnsnnsssnnsnnsnnsnnnnnnnnn 15
4.6 IVIOWER BLADES. ... uuuutuuutntntesntasnennssnsnnsesnssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnssssssnssssssssnsssssssssnsnsnsnsnnnnnnnnn 16

5 LIFT LINKAGE / TRACK FRAIMES .......uuucierrrrerssrssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnssssssssssnnes 17
5.1 o T 17
5.2 LINK ARM ASSEMBLY ...eeevtvuuuneeeeererursuenaeeeesssssnnaseseessssssnnsesessssssnsesessssssssnnsesessssssssnnsesessssssssnssesessssssnnsesessssssnsnnaesesssssnsnnneeseens 18
5.3 TRACK FRAME ...1ttvututuuuruuuussususnsssussssssensnnnsssssssnnssnsnsssssnnnnsnsnnnssssssssnnsssnnsnnssssnnsnssnssnnsnsnnnnnsnsnnnsnnnnnnnsnnnsnnsnnnnsnnnnnsnnnnnnnnnnnnnnnnnne 19
5.4 RH. TRACK ASSEMBLY ..eevttuuueeeeeersursuaeeeeeresssunasesesssssssnnesesessssssnnnesessssssssnnseseesssssssnnsesessssssssnnsesesssssssnsesessssssssneesesssssssnneeseees 20
5.5 Lo H. TRACK ASSEMBLY ..uuututuuuuununnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnsnsnssnsnnnnnnsnnnnnsnsnsnnnnnsnnnsnsnsnsnsssnnnnnnnsnnnsnnssnnnsnnnsnnnnnnnnsnnnnnnnnnnnn 21
5.6 IDLER ASSEMBLY 1tttuueeeeerersuuneseeersssssnnaeseessssssnnnsesessssssssnnsesesssssssnnnsesessssssnnseseesssssssnnsesessssssssnnsesesssssssnneseesssssssnneesesssssnsnnneesenes
5.7 ROLLER PIVOT ASSEMBLY ...

5.8 TRACK ROLLER ASSEMBLY ..evvtuuuneeeerrreruseneseeessssssunaaseesssssssnnseseesssssssnnsesessssssssnnsesessssssssnnsesesssssssnnnsesesssssssnnesessssssssnsaesesssssssnnnns

6 COWLING / COVERS ....ccettiiiiierrneereeeeiesessssssseeessesssssssssssessessssssssssessssssssssssssssesssssssssssssesssssssssssssssessessssssnsssesessssssssnnssasesssns 27
6.1 COWLING ASSEMBLY ..vtvvuuueeeererssuneiaeeeesssssuneseseessssssnnesessssssssssnaseesssssssnnsesessssssssnnsesessssssssnesessssssssnnseseesssssssnneessssssssnnneeessssnssns 27
6.2 AR INLET BOX.1uutuuuvuuuuuruunnnsunusnsununssssnsnsssnsssnsssnsssnsssssssnnnnssnnnnssnsnsssnnsssnnsnsssnsnnsnnsnsnsnsnsnnsnnsnsnnssnnnnnsnsnnnsnnsnsnnsnnnnnsnnnnnnnnnnnnnnnnnne 28
6.3 REAR DEFLECTOR .1uuuuteeerrtrtuueeeeeeesussnaesesesssssanaesessssssssnnsesessssssnsnesesssssssssnesessssssssnnsesessssssssnesesessssssnnesessssssssnneeeesssssssnnneeseens 29
6.4 o Y U T 30

7 [0 o Y TRt 31
7.1 SAFETY etttteereereereeeeeeeeeeeeeereeerereeesrssseessssesssesesssssesssssesssssssssssssssssssssssssssesssssssssssssssssssssssssesessssssssesssseresseererererereeererererererernne

7.2 GENERAL INFO






Slope-Pro® Parts Manual

1 ENGINE

1.1 Engine Accessories

o~
d

ITEM] PART # _| DESCRIPTION ary] [ITEM[PART # | DESCRIPTION Qry
1__| PT605487 | ENGINE AIR FILTER - MAIN 1 20 | PT604881] ACTUATOR-THROTTLE 1
2 | PT605489 | ENGINE AIR FILTER - SAFETY 1 21_| PT604580 | EXHAUST STACK- WA. 1
3| PT605485 | ENGINE OIL FILTER 1 2 |oL WASHER - 1.125" SHIM 1
4| PT605491] FUEL FILTER 1 23| PT604118 | MAIN DRIVE PULLEY 1
5 | PT605031] 11/2" EXHAUST CLAMP 1 24__| PT604336 | MTG PLATE - THROTTLE 1
6 | PT604599 | ARM-THROTTLE BODY 1 25 | PT605521 | BOLT - THROTTLE CABLE (UP TO SN12521) 1
7__|OL HEX BOLT - 1/4 x 1.0 NC GRS PL 1 2% _|OL FLAT WASHER- 3/8 PL 8
8 | PT605501 | ELBOW - 3/8 X 90° GALV. 1 27_|oL HEX BOLT- 3/8 X 1.75 NC GRS PL 4
9 |oL FLAT WASHER- 1/4 PL 5 28 |OL HEX NUT - 3/8NC GRS PL 4
10_[oL HARDENED WASHER- 7/16: USS YEL 1 29 |oL LOCK WASHER, SPLIT- 3/8 PL 4
11_[oL HEX BOLT - 1/4 x 1.5 NC GRS PL 3 30_|oL 9/16 P CLIP 1
12_[OoL HEX BOLT- 7/16 X 1.5 UNF GR5 PL 1 31_|oL LOCK WASHER- 1/4 PL 2
13_[oL HEX LOCK NUT - 1/4NC GRS PL 5 2 _|oL HEX BOLT - 1/4 X 0.75 NC GRG PL 2
14_[oL HEX NUT - 1/4NC GRS PL 2 33| 605375 | TACHOMETER/ HOURMETER 1
15| PT302301 | KEY - SPINDLE - 1/4" X 1-9/16" 1 34_|oL MACHINE SCREW - #10-24 X 0.75 2
16| PT604106 | KOHLER ENGINE 1 35 _|OL LOCK WASHER- #10 PL 2
17__| PT605499 | PIPE NIPPLE - 3/8 NPT X 3 GALV 1 36 _|OL. HEX NUT - #10-24 GR2 PL 2
18| PT605467 | SPACER 1 3/80D X 1.141D X 1 /LG 2 OLL. - OBTAIN LOCALLY

19| PT605809 | THROTTLE CABLE 1

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

1.2 Fuel System

DESCRIPTION

ITEM] PART # QTY| [ITEM[PART # | DESCRIPTION QrYy
1| PT605587 | DROP HOSE - FUEL TANK 1 20| PT604496 | GEAR BOX GAURD 1
2 | PT605209 | FUEL HOSE CLAMPS 2 21__| PT605213 | FUEL HOSE - TANK TO FILTER | 1
3 | PT229013| 58P CLIP 4 2 |oL HEX BOLT - 1/4 x 2.5 NC GR5 PL | 1
4 | PT605589 | WEIGHT - DROP HOSE 2 23| PT605219 | MALE FUEL QUICK CONNECT | 1
5 [oL LOCK WASHER, SPLIT- 1/4PL__| 4 24| PT605301 | 1/4 NPTF FEMALE ELBOW 1
6 | PT605309 5/16 FUEL LINE 155" LONG 4 25 | PT605305 | 5/16 MALE HOSE BARB 3
7__|OL. LOCKWASHER, SPLIT-3/8PL__| 5 26 | PT229011| 3/4" P CLAMP 1
8 |oL HEXBOLT - 1/4 x .75 NC GRS PL | 5 27_|oL HEX BOLT-5/16 X .75 NC GR5 PL| 2
9 | PT605503] CLIP - FUEL LINE 1 28 | PT605415 | 3/16 FUEL LINE- TEE TO ENGINE| 1
10 |oL 1/4" JAMNUT 1 29 | PT605413| 3/16" BARB X 1/4 NPTF 1
11_|OoL HEX BOLT - 38x 1.25 NC GR5 PL | 5 30| PT605319 15" BLACK RUBBER STRAP 2
12_|OL HEX NUT - 1/4NC GR5 PL 3 31| PT605349 | FUEL VENT 2
13 |O.L. HEX NUT - 3/8NC GR5 PL 8 32| PT605351| FUEL VENT GROMMET 2
14_|oL LOCK WASHER, SPLIT-5/16 PL_| 1 33| PT605379 | MALE QUICK CONNECT 2
15| PT605377 | FUEL TANK 2 34| PT605381| FEMALE QUICK CONNECT 2
16| PT605201| FUEL FILTER 1 35 | PT605405] 1/4 NPT TEE - FXMXF 1
17 | PT605203 | GROMMET 1 36 | PT604288 | FUEL TANK MOUNT 2
18| PT605207 | FEMALE FUEL QUICK CONNECT| 2 O.L. - OBTAIN LOCALLY

19| PT605209 | FUEL HOSE CLAMPS 4

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

1.3 Evaporative Emission System (California)

ITEM| PART # | DESCRIPTION Qry
1 PT604548 | COMPLETE CARBON CANISTER KIT (10PCS)| 1
2 PT605581 | CARBON CANNISTER 2
3 O.L. FLAT WASHER- 5/16 PL 8
4 O.L. HEX BOLT - 1/4 x .75 NC GR5 PL 1
5 O.L. HEX BOLT-5/16 X.75 NC GR5 PL 4
6 O.L. HEX NUT - 1/4NC GRS PL 1
7 O.L. HEX NUT - 5/16NC GR5 PL 4
8 PT605627 [ HOSE - CANISTER INLET (TANK) 2
9 PT605629 [ HOSE - CANISTER OUTLET (PURGE) 2
10 PT604536 [ MTG PLATE - CARBON CANNISTER 1
11 PT605631 [ TEE FITTING 1
12 PT605503 [ HOSE CLIP 1
13 PT605413 [ 3/16" BARB X 1/4 NPTF 2

O.L. - OBTAIN LOCALLY

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

2 Hydraulic System

2.1 Hydra

ulic

{2

Pump and Fittings

ITEM | PART # | DESCRIPTION QTY ITEM| PART # | DESCRIPTION QrYy
1 PT605001 | HOSE ASSY - PUMP CASE DRAIN 1 20 PT604741 | SWIVEL ELBOW - -8 ORFS 1
2 O.L. FLAT WASHER- 3/8 PL 4 21 PT604751 | STR. ADAPTER--6 BSPPX-8ORFS |3
3 O.L. FLAT WASHER- 1/2 PL 10 22 PT604831 | HYDRAULIC PUMP - DRIVE ASSY 1
4 O.L. FLAT WASHER- 5/8 PL 4 23 PT604318 | HYD PUMP MOUNT 1
5 O.L HEX BOLT- 7/16 X 1.5 NC GR5 PL 2 24 PT604320 [ HYD. PUMP MOUNT 1
6 O.L. HEX BOLT- 1/2 X 1.25 NC GR5 PL 4 25 PT604326 | TENSIONER BOLT 1
7 O.L. HEX BOLT- 1/2 X3 NC GR5 PL 1 26 PT604959 | BELT - B53 1
8 O.L. HEX BOLT- 5/8 X2 NC GR5 PL 2 27 PT604989 | HYDRAULIC HOSE - 17.5" 1
9 O.L. HEX NUT - 7/16NC GR5 PL 2 28 PT605007 | STR. ADAPTER--6 BSPPX-6 ORFS |2
10 O.L. HEX NUT - 1/2NC GR5 PL 6 29 PT605435 | PULLEY - 6.5in x 18mm 1
11 O.L. HEX NUT - 5/8NC GR5 PL 2 30 PT605673 | HYD. ADAPTER SEAL - 4BSPP (5PCS) | 1
12 PT604701 [ HYDRAULIC HOSE - 13" 1 31 PT605675 | HYD. ADAPTER SEAL - 6BSPP (5PCS) | 5
13 PT604703 | HYDRAULIC HOSE - 26.5" 1 32 PT605677 | HYD. ADAPTER SEAL - 8BSPP (5PCS) | 5
14 PT604709 | HYDRAULIC HOSE - 18.5" 1 33 PT605679 | HYD. ADAPTER SEAL - 6 ORFS (5PCS)| 1
15 PT604711 | HYDRAULIC HOSE - 42" 1 34 PT605681 | HYD. ADAPTER SEAL - 8 ORFS (5PCS)| 1
16 PT604713 [ HYDRAULIC HOSE - 42" 1 35 PT605683 | HYD. ADAPTER SEAL - 6 ORB (5PCS) | 1
17 PT604715 [ HYDRAULIC HOSE - 80" 1 36 PT605685 | HYD. ADAPTER SEAL - 8 ORB (5PCS) | 1
18 PT604717 | HYDRAULIC HOSE - 80" 1 37 PT605687 | HYD. ADAPTER SEAL - 16 ORB (5PCS)| 1
19 PT604737 [ STR. ADAPTER - -8 BSPP X-8 ORFS | 5 O.L. - OBTAIN LOCALLY
4

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

2.2 Hydraulic Tank and Fittings

ITEM| PART # | DESCRIPTION QrY| [ITEM][PART # | DESCRIPTION Qrty
1 | PT604236 | HYDRAULIC TANK 1 14| PT604731| HYDRAULIC HOSE - 27" 1
2oL FLAT WASHER- 1/2 PL 4 15 | PT604989 | HYDRAULIC HOSE - 175" 1
3 |oL LOCK WASHER, SPLIT- 1/2 PL 4 16| PT604991 | HYDRAULIC HOSE - 85" 1
4 |oL HEX BOLT- 1/2 X 1 NC GR5 PL 4 17__| PT604993 | HYDRAULIC HOSE - 50" 1
5 | PT604815| COVER PLATE - HYD TANK 1 18| PT604743| -8 ORFS X -16 ORB ADAPTER 1
6 | PT604325] 1/2 NPT SIGHT GLASS 2 19 | PT604997 | SOC HD SCREW -5/16NC X 1/2PL | 1
7 | PT305812| SOC HD SCREW -5/16NC X 1/2PL___| 6 20 | PT604735| 1/2 NPT X -8 ORB STRAIGHT 2
8 | PT604611| HYDRAULIC VENT. FILTER 1 21| PT604747 | 1/2 NPT X -6 ORFS STR. 3
9 |oL HEX BOLT- 3/8 X 1 NC GR5 PL 2 22| PT604753 | 3/4 NPT X -8 ORFS STR 1
10| PT604701 | HYDRAULIC HOSE - 13" 1 23| PT604841 | HYD. FILTER - SUCTION AND RETURN| 1
11__| PT604705 | HYDRAULIC HOSE - 45" 1 24| PT605483| HYD. OIL FILTER - SERVICE 1
12| PT604709 | HYDRAULIC HOSE - 18.5" 1 OL - OBTAIN LOCALLY

13| PT604721] HYDRAULIC HOSE - 39.5" 1

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

2.3 Hydraulic Cooler and Brake Valve

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.

ITEM| PART # | DESCRIPTION QrY| [ITEM[PART# | DESCRIPTION Qry
1 |oL FLAT WASHER- 3/8 PL 3 15| PT604721 | HYDRAULIC HOSE - 39.5" 1
2_|oL FLAT WASHER- 1/4 PL 8 16| PT604725 | HYDRAULIC HOSE - 50" i
3 |oL LOCK WASHER, SPLIT-1/4PL___[ 8 17| PT605461 | HYDRAULIC HOSE - 32" 1
4oL LOCK WASHER, SPLIT-3/8PL___| 3 18| PT604739 | RUN TEE -6 ORB X - 60RFS 2
5 |OL HEX BOLT - 1/4x 15 NCGR5PL |6 19 | PT604861| ELBOW - -6 ORFS X -6 ORB 1
6 |oL HEX BOLT - /4 X2.0NCGR5PL |2 20 | PT604703 | HYDRAULIC HOSE - 26.5" 1
7__|oL HEXBOLT-3/8X TNCGR5PL |3 21| PT604741| SWIVEL ELBOW - -8 ORFS 1
8 |oL HEX NUT - 1/4NC GRS PL 8 22| PT604743| -8 ORFS X -16 ORB ADAPTER | 1
9 |oL HEX NUT - 3/8NC GRS PL 3 23| PT604705 | HYDRAULIC HOSE - 45" 1
10| PT604317| SOLENOID VALVE-SLOPEPRO | 1 24| PT604743| -8 ORFS X -16 ORB ADAPTER __| 1
11| PT605113 | HYDRAULIC BRAKE MOUNT 1 25 | PT605639 | TEMPERATURE SWITCH 1
12| PT605123 | OIL COOLER INCL FAN, TEMP SW.[ 1 26 | PT605179 | CAP - -6 ORFS 1
13| PT605183| MTG BRACKET - HYD COOLER | 1 27| PT605645 | FAN ASSY - HYD COOLER 1
14| PT604719 | HYDRAULIC HOSE - 26" 1 O.L. - OBTAIN LOCALLY




Slope-Pro® Parts Manual

3 Electrical System
3.1 Control Panel

ITEM| PART # | DESCRIPTION QTY| [ITEM]|PART# | DESCRIPTION QTY
1| PT605715 | 24 PIN FEMALE INSERT 1 8 | PT605159 | ORANGE LIGHT 1

2 | PT605715] 24 PIN PANEL MOUNT i 9 | PT605155| RED LIGHT 2

3| PT605711| RELAY SOCKET 10 10| PT60433 | REVERSING RELAY 1

4| PT604187 | CUBE RELAY - 40A 10 11| PT605257 | CONTROL PANEL - PAINTED | 1

5 | PT605161| EMERGANCY STOP 1 12| PT604572 | KIT - FUSE ASSORTMENT _ | 1

6 | PT605657 | KEY SET - IGNITION - SPARE| 1 13| PT605167 | FUSE PANEL - 6 ATC 1

7 | PT605151] IGNITION SWITCH 1 O.L. - OBTAIN LOCALLY

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

3.2 Transmitter / Receiver Unit

ITEM| PART # | DESCRIPTION QTY ITEM| PART # [ DESCRIPTION QTY
1 O.L. FLAT WASHER- 3/8 PL 3 9 PT605757 | MTG BRACKET - CONTROL PANEL| 1

2 O.L. LOCK WASHER, SPLIT- 1/4 PL 7 10 PT604843 | RADIO KIT COMPLETE 1

3 O.L. LOCK WASHER, SPLIT- 3/8 PL 3 11 PT605659 | TRANSMITTER UNIT 1

4 O.L. HEXBOLT - 1/4x.7SNCGR5PL [ 6 12 PT605665 | BATTERY - TRANSMITTERUNIT | 1

5 PT605663 | ANTENNA 1 13 PT605661| JOYSTICK - TRANSMITTER UNIT | 2

6 O.L. HEX BOLT- 3/8 X 1 NC GR5 PL 3 14 PT605671 | KEY SWITCH/E- STOP 1

7 O.L. HEX NUT - 1/4NC GR5 PL 7 15 PT605667 | CHARGING UNIT - TRANSMITTER | 1

8 O.L. HEX NUT - 3/8NC GR5 PL 3 O.L. - OBTAIN LOCALLY

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

3.3 Horn

ITEM| PART# | DESCRIPTION QTy
1 O.L. FLAT WASHER- 1/4 PL 4
2 O.L. HEXBOLT -1/4x1.5NC GR5PL| 2
3 O.L. HEX NUT - 1/4NC GRS PL 2
4 PT605619 | HORN - 12V 1
5 PT605625 | MTG PLATE - HORN 1

O.L. - OBTAIN LOCALLY

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

3.4 Battery and Cables

10

ITEM [ PART #

DESCRIPTION

2

PT605003

BATTERY MOUNT ROD

O.L.

FLAT WASHER- 1/4 PL

O.L.

LOCK WASHER, SPLIT- 3/8 PL

O.L.

HEX BOLT-3/8 X 1 NC GR5 PL

HEX NUT - 1/4NC GR5 PL

O.L.

HEX NUT - 3/8NC GR5 PL

PT604181

BATTERY - EXT16

3
2
3
4
5 O.L.
6
7
8

PT604811

STRAP - BATTERY MOUNT

9 PT604805

PLATE - BATTERY MOUNT

10 PT605019

BATTERY CABLE - POSITIVE

11 PT605021

BATTERY CABLE - NEGATIVE

Y Y JEY g N E N TN ES E LY Y s

O.L. - OBTAIN LOCALLY

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.

ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

4 PTO/ Mower Deck

4.1 Jack Shaft/ Clutch

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.

ITEM| PART # | DESCRIPTION QrYy ITEM| PART # | DESCRIPTION QTY
1 PT604342 | BASE PLATE - PTO MOUNT 1 17 O.L. HEX BOLT-5/16 X 1.25 NCGRS PL | 2
2 PT604273 | BEARING - HCPAS208-24 2 18 O.L. HEX BOLT- 5/8 X 1 NC GR5 PL 4
3 PT604344 | PTO MOUNT 1 19 O.L. HEX BOLT- 5/8 X2 NC GR5 PL 4
4 PT604829 | PULLEY - MB78 X 1" BORE 1 20 O.L. HEXBOLT-7/16 X 1.5 NCGRSPL |1
5 O.L. 1/4”" KEY STOCK 1 21 O.L. HEX NUT - 1/2NC GR5 PL 6
6 PT604277 | ACTUATOR - PTO CLUTCH 1 22 O.L. HEX NUT - 1/4NC GRS PL 3
7 PT604961 | BELT - B57 1 23 O.L. HEX NUT - 5/16NC GRS PL 2
8 O.L. CARR. BOLT- 1/2 X4 NC GR5 PL 1 24 O.L. HEX NUT - 5/8NC GR5 PL 4
9 PT604169 | CLUTCH - CB183 - SLOPE PRO 1 25 PT604617 | MTG PLATE - CLUTCH ACTUATOR | 1
10 O.L. FLAT WASHER- 1/2 PL 10 26 PT605117 | PLATE - CLUTCH RETURN SPRING] 1
11 O.L. FLAT WASHER- 1/4 PL 3 27 PT604171| SHAFT - PTO 1
12 O.L. FLAT WASHER- 5/16 PL 4 28 PT605115 | SPRING - CLUTCH RETURN 1
13 O.L. FLAT WASHER- 5/8 PL 12 29 PT604387 | SPRING - PTO CLUTCH 1
14 O.L. FLAT WASHER- 7/16 PL 1 30 O.L. FLAT WASHER- 7/16 PL 1
15 O.L. HEXBOLT - 1/4 x2.5 NC GR5 PL 3 31 O.L. HEX BOLT-7/16 X2-1/4 NCGR5PL| 1
16 O.L. HEXBOLT-12X1.25NCGR5PL | 4 O.L. - OBTAIN LOCALLY
11




Slope-Pro® Parts Manual

4.2 Mower Deck Fastening

12

ITEM| PART # | DESCRIPTION QTYy
1 O.L. HEX BOLT-5/8 X 1.75 NCGR5PL| 4
2 O.L. HEX NUT - 5/8NC GRS PL 4
3 PT301306 | LOCK WASHER, SPLIT- 5/8 PL 4
4 PT604963| BELT - B59 1

O.L. - OBTAIN LOCALLY

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

4.3 Mower Deck Assembly

ITEM| PART # | DESCRIPTION QTY ITEM| PART # | DESCRIPTION QrY ITEM| PART # | DESCRIPTION QrY
1 PT305120 | HEX BOLT- 3/8 x 2-1/4 NC GRS PL| 2 16 O.L. HEXBOLT-5/8 X 1.5 NCGR5PL | 1 31 O.L. LOCK WASHER- 1/2 PL 12
2 PT302300 | GEAR BOX 1/4" KEY 2 17 O.L. HEX BOLT- 5/8 X2 NC GR5 PL 1 32 O.L. 3/8"NC CTR LOCKNUT GR5PL |2
3 PT604965 | BELT - BB68 1 18 O.L. HEXBOLT-5/8 X25NCGR5PL |1 33 O.L. LOCK WASHER, SPLIT-5/16 PL_ [ 4
4 PT604376 | TENSIONER ARM 1 19 O.L. HEXBOLT-5/8X2.5NCGRSPL |3 34 O.L. LOCK WASHER, SPLIT- 5/8 PL 2
5 PT604125 | BLADE SPINDLE ASSEMBLY 2 20 O.L. HEXBOLT-5/8 X4NCGR5UPL | 1 35 O.L. LOCK WASHER, SPLIT-7/16 PL_ [ 8
6 PT604899 | BUSHING SPACER 1 21 O.L. HEX BOLT-7/16 X 1.25 NC GRS PL| 8 36 PT604182 | PULLEY - 2MB59 X 1 1
7 PT606187 | SLEEVE BEARING - 5/8" |.D. 2 22 O.L. HEX NUT - 1/2NC GR5 PL 12 37 PT604879 | PULLEY - MBS0 X 1" BORE 1
8 O.L. FLAT WASHER- 1/2 PL 3 23 O.L. HEX NUT - 3/8NC GR5 PL 4 38 PT605421 | PULLEY SPACER 1
9 O.L. FLAT WASHER- 3/8 PL 4 24 O.L. HEX NUT - 5/8NC GRS PL 3 39 PT214000 | SPRING- WING IDLER 1
10 O.L. FLAT WASHER- 7/16 PL 16 25 O.L. HEX NUT - 7/16NC GRS PL 8 40 PT604497 | TUBE - PUSH BAR 1
11 PT604550 | GEAR BOX 1 26 O.L. HEXBOLT-3/8 X3.5NCGRSPL |2 41 PT604957 | V-BELT- B44 1
12 PT604105| MOWER DECK - 54" 1 27 PT604322 | GEAR BOX MOUNT 1 42 PT604302 | BRACKET - PUSH BAR - LH 1
13 O.L. HEX BOLT- 1/2 X 1 NC GR5 PL 9 28 PT212000 | IDLER PULLEY 1 43 PT604300 | BRACKET - PUSH BAR - RH 1
14 PT604378 | TENSIONER ARM 2 29 PT212009 | IDLER PULLEY 5" 3
15 O.L. HEXBOLT-5/16 X .75 NCGR5PL | 4 30 PT600141 | IDLER PULLEY BUSHING SHORT | 2 O.L.-OBTAIN LOCALLY

13

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

4.4 Thrown Object Deflectors

ITEM| PART # | DESCRIPTION QrTyY
1 O.L. LOCK WASHER, SPLIT-5/16 PL | 20
2 O.L FLAT WASHER- 5/16 PL 9
3 O.L. HEX BOLT-5/16 X1 NC GRS PL | 20
4 PT604468 | HINGE 1
5 O.L. COTTER PIN - 3/16" x 1-1/2" 1
6 PT521437 | 1/4" X 5/8" ROLL PIN 2
7 O.L. HEX NUT - 5/16NC GR5 PL 20
8 PT605273 | HINGE PIN 1
9 PT605735 | DEFLECTOR - DECK REAR 1
10 PT605737 | RETAINER - REAR DEFLECTOR] 1
11 PT604462 | FRONT DEFLECTOR 7
12 PT604466 | R.H. DEFLECTOR 1
13 PT604464 | L.H. DEFLECTOR 1

O.L. - OBTAIN LOCALLY

14

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

4.5 Blade Spindle

!

ITEM| PART # [ DESCRIPTION QTYy
1 ---- BEARING - 6206 2
2 ---- KEY - SPINDLE - 1/4" X 1-9/16" 1
3 ---- L.H. BLADE SPINDLE LOCKWASHER| 1
4 akadidad HEX NUT- L.H. 1
5 ---- 1.125" SHIM WASHER 1
6 ---- SPACER TUBE 1
7 ---- SHIM WASHER 1.188" 1
8 oooo SPINDLE DIRT SHIELD 1
9 - SPINDLE HOUSING 1
10 PT521790 | 5.9" BLADE SPINDLE PULLEY 1
11 ---- BLADE SPINDLE 1
12 PT604125 | BLADE SPINDLE ASSEMBLY 1
13 PT604568 | REBUILD KIT - 6206 BLADE SPINDLE| 1

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.

15




Slope-Pro® Parts Manual

4.6 Mower Blades

Reverse

16

L.H. BLADE

Forward ) *@
5 /6 ! 0

L O
1
Right

ITEM | PART # DESCRIPTION QTY
1 PT604383 | BLADE 26" - RH 1
2 PT604381 | BLADE 26" - LH 1
3 --- HEX NUT - 1/2NC GR5 PL 4
4 --- LOCK WASHER, SPLIT- 1/2 PL 4
5 -—-- BLADE TIP - NO LIFT 4
6 --- SPACER - SWING BLADE 4
7 --- FLAT WASHER- 7/16 HARDENED USS YEL 4
8 --- HEX BOLT- 1/2 X 1.25 NC GR5 PL 4
9 PT604566 | BLADE TIP KIT, 12 BLADES + HARDWARE, ITEMS 3-8 1
10 PT605127 | BLADE BAR - 19" 2
11 PT604540 | SWING BLADE KIT, 1 MOWER SET, ITEMS 3-8, 10 1

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.

ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

5 Lift Linkage / Track Frames
5.1 Lift Linkage

ITEM| PART # | DESCRIPTION QTY
1 PT604552 | FLANGE BSHG - 1.00ID X 0.750D (4PCS)| 16
2 O.L. FLAT WASHER- 7/16 PL HARDENED 8
3 O.L. HEX BOLT - 1/4 X 2.0 NC GR5 PL 12
4 O.L. HEX BOLT- 1/2 X 1.25 NC GR5 PL 4
5 O.L. HEX BOLT- 1/2 X 3 NC GRS PL 2
6 O.L. HEX BOLT- 1/2 X 3.5 NC GRS PL 2
7 O.L. HEX LOCK NUT - 1/2NC GRS PL 4
8 O.L. HEX NUT - 1/2NC GRS PL 4
9 O.L. HEX NUT - 1/4NC GR5 PL 12
10 PT604564 | SPACER - 1/2 X 0.424 (4 PC KIT) 4
11 PT604251 | ACTUATOR - LIFT 2
12 PT604349 | LINK ARM ASSEMBLY 2
13 PT604432 | PIN - QUADRANT 12
14 PT604260 | QUADRANT - FRONT 2
15 PT604352 | QUADRANT - REAR 2
16 PT604350 | ROCK SHAFT 1

O.L. - OBTAIN LOCALLY

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.

17




Slope-Pro® Parts Manual

5.2 Link Arm Assembly

18

&C

ITEM| PART # | DESCRIPTION QrYy
1 PT604390 [ LINK ARM 1
2 PT604392 [ ADJUSTER 1
3 PT308608 | HEX NUT - 1"NC GR2 PL 1
4 PT529240 [ SLEEVE BEARING 1" - 12PCS| 2

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

5.3 Track Frame

ITEM| PART #| DESCRIPTION QTY
1 604304 | CROSS MEMBER - TRACK W.A. 1

2 604310 | CROSS MEMBER - TRACK W.A. 1

3 O.L. HEX BOLT- 3/4 X3 NC GR5 PL 12

4 - HARDENED FLAT WASHER - 3/4 24

5 O.L. HEX NUT - 3/4NC GRS PL 12

6 - SPACER - 3/4 X 1 12

7 604688 | TRACK FRAME SPACER KIT (4 SPACERS & 8 WASHERS) 3
O.L.- OBTAIN LOCALLY

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.

19



Slope-Pro® Parts Manual

5.4 R.H. Track Assembly

20

ITEM| PART # | DESCRIPTION QTY ITEM| PART # | DESCRIPTION QTY
1 PT604238 | IDLER ASSEMBLY 1 16 O.L. HEX BOLT- 1/2 X9 NC GRS PL 2
2 PT604668 | ROLLER PIVOT ASSEMBLY 2 17 O.L. HEX NUT - INC GRS PL 2
3 PT604424| TENSIONER GUIDE 1 18 O.L. HEXBOLT-3/8 X7 1/2NCGR5PL | 1
4 PT604422| TRACK FRAME - RH 1 19 O.L HEX NUT - 1/2NC GRS PL 6
5 PT604334| TRACK ROLLER ASSY 1 20 O.L. FLAT WASHER -3/8 USS HARDENED), 2
6 PT604386| TRACK TENSIONER ROD 1 21 O.L. LOCK WASHER, SPLIT- 1/2 PL 4
7 PT604573 | AXLE - ROLLER PIVOT 2 22 PT604556 [ LUG NUT KIT - M14 (5PCS) 5
8 PT605097 | BRACKET - TOP ROLLER 1 23 PT604680 MUD DEFLECTOR 1
9 O.L. HEX BOLT- 3/8 X 1.25 NC GR5 PL 2 24 PT604140 [ RADIAL PISTON HYD. MOTOR 1
10 O.L HEX BOLT - 38 x 1.25 NC GRS PL 10 25 PT604562 [ SPACER - ROLLER AXLE (10PCS) (2
11 O.L FLAT WASHER- 1/2 PL 12 26 PT604867 [ SPROCKET - 18T 1
12 O.L FLAT WASHER- 3/8 PL 22 27 PT604575 [ AXLE - TRACK ROLLER 1
13 O.L HEX NUT - 3/8NC GRS PL 11 28 PT604552 | BUSHING KIT - 4 PCS 4
14 O.L. HEX BOLT- 1/2 X 1.5 NC GR5 PL 4 29 PT604108 [ TRACK 1
15 O.L. LOCK WASHER, SPLIT- 3/8 PL 10 O.L. - OBTAIN LOCALLY

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.

ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

5.5 L.H. Track Assembly

ITEM| PART # | DESCRIPTION QTY ITEM|{ PART # | DESCRIPTION QTY
1 PT604573| AXLE - ROLLER PIVOT 2 17 | PT604575| AXLE - TRACK ROLLER 1

2 PT604386 | TRACK TENSIONER ROD 1 18 | PT604867] SPROCKET - 18T 1

4 O.L. FLAT WASHER- 1/2 PL 12 19 | PT604108| TRACK - 230mm 1

5 O.L. FLAT WASHER- 3/8 PL 22 20 | PT604334| TRACK ROLLER ASSY 1

6 O.L. HEX BOLT - 3/8 X 1.25 NC GR5 PL 11 21 | PT604238] IDLER ASSEMBLY 1

7 O.L. HEX BOLT- 1/2 X 1.5 NC GR5 PL 5 22 | PT604332] ROLLER PIVOT ASSY 2

8 PT604335] FLANGE BSHG - 1.00ID X 4 23 | PT604424| TENSIONER GUIDE 1

9 O.L. HEX BOLT- 1/2 X 9 NC GR5 PL 2 24 | PT604426] TRACK FRAME - W.A. - LH 1

10 [O.L. HEX NUT - 1NC GR8 PL 2 25 | PT604583] SPACER - ROLLER AXLE 2

11 [o.L HEX NUT - 1/2NC GR5 PL 6 26 | PT604140] RADIAL PISTON HYD. MOTOR 1

12 |o.L HEX NUT - 3/8NC GR5 PL 10 27 | PT605097| BRACKET - TOP ROLLER - PAINTED 1

14 |[o.L LOCK WASHER, SPLIT- 3/8 PL 10 28 | PT604680| MUD DEFLECTOR - W.A. 1

15 [ O.L HEX BOLT- 3/8 X 7 1/2 NC GR5 PL 1 29 | PT604556| LUG NUT KIT - M14 (5PCS) 5

16 [ O.L FLAT WASHER - 3/8 HARDENED USS YEL| 2 O.L. - OBTAIN LOCALLY

21

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

5.6 R.H. Hydraulic Motor Assembly

22

ITEM| PART # | DESCRIPTION QrTYy
1 PT604682 | TRACK FRAME - RH 1
2 PT604857| STR. ADAPTER - -6 ORFS X-8 ORB | 1
3 O.L. HEX BOLT-1/2 X 1.75 NC GRS PL 10
4 O.L. HEX NUT - 1/2NC GR5 PL 10
5 O.L. LOCK WASHER, SPLIT- 1/2 PL 10
6 PT604140 | RADIAL PISTON HYD. MOTOR 1
7 PT604859 | STR. ADAPTER - -8 ORFS X-10 ORB)| 2
8 PT604861| ELBOW - -6 ORFS X -6 ORB 1
9 PT605461| HYDRAULIC HOSE - 32" 1
10 PT604711| HYDRAULIC HOSE - 42" 1
11 PT604713 | HYDRAULIC HOSE - 42" 1
12 PT604991| HYDRAULIC HOSE - 85" 1

O.L. - OBTAIN LOCALLY

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

5.7 L.H. Hydraulic Motor Assembly

ITEM| PART # | DESCRIPTION QTY ITEM| PART# | DESCRIPTION Qry
1 PT604717 | HYDRAULIC HOSE - 80" 1 8 O.L. HEX BOLT-1/2 X 1.75 NC GR5 PL| 10

2 PT604861| ELBOW 1 9 PT604993 | HYDRAULIC HOSE - 50" 1

3 PT604140| RADIAL PISTON HYD. MOTOR 1 10 PT604715| HYDRAULIC HOSE - 80" 1

4 O.L. LOCK WASHER, SPLIT- 1/2 PL 10 11 O.L. HEX NUT - 1/2NC GRS PL 10

5 PT604859 | STR. ADAPTER 2 12 PT604426 | TRACK FRAME - L.H. 1

6 PT604857| STR. ADAPTER 1 O.L. - OBTAIN LOCALLY

7 PT604725| HYDRAULIC HOSE - 50" 1

23
NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.

ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

5.8 Idler Assembly

AN

2

ITEM| PART # | DESCRIPTION

1 PT604240 [ TENSIONER ARM

2 PT604244 | DUST CAP - IDLER

3 O.L. FLAT WASHER - 5/8 USS HARDENED
4 O.L. HEX BOLT- 5/8 X6 NC GR5 UPL

5 O.L. HEX NUT - 5/8 NC GR5 PL
6

7

8

PT604242 | TRACK IDLER

PT604291 [ BEARING - IDLER
PT605095 | SEAL - IDLER

9 PT605091 [ PIN - IDLER

10 PT605089 [ SPACER - IDLER BEARING
11 PT604558 | REBUILD KIT - IDLER

O.L.- OBTAIN LOCALLY

== [=[NN| == (=[N [N =D

24
NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.

ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

5.9 Roller Pivot Assembly

ITEM| PART #

DESCRIPTION

2

PT604328

ROLLER PIVOT

PT604573

AXLE - ROLLER PIVOT

PT604694

BUSHING - 1" ID X 1.5" -4 PCS

O.L.

HEX BOLT- 5/8 X 6 NC GRS UPL

O.L.

FLAT WASHER - 5/8 USS HARDENED

O.L.

HEX NUT - 5/8NC GR5 PL

PT604686

DIRT SHIELD

PT604023

SPACER - TRACK ROLLER

Oo|No|O|h[WIN|=

SEAL - IDLER

10 -

BEARING

11 -

ROLLER

12

SPACER - IDLER BEARING

13 PT605993

PIN - ROLLER

14 PT604558

REBUILD KIT - ROLLER

15 PT604672

TRACK ROLLER ASSEMBLY

= |=INNN[AAAIA N[N = = -]

O.L. - OBTAIN LOCALLY

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.

25




Slope-Pro® Parts Manual

5.10 Track Roller Assembly

BOM ID| PART # | DESCRIPTION QTY
1 PT604330 | ROLLER WELDMENT - MACHINED) 1
2 PT604293 | BEARING - TRACK ROLLER 2
3 PT604581| SPACER - ROLLER AXLE 1
4 PT604570 | REBUILD KIT - TRACK ROLLER 1

26
NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.

ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

6 Cowling / Covers

6.1 Cowling Assembly

ITEM | PART # DESCRIPTION QTY ITEM | PART # DESCRIPTION QTY
1 O.L. FLANGE BOLT - 1/4 X 3/4 22 18 PT604516 | HEAT SHIELD 1
2 O.L. FLAT WASHER- 1/4 PL 4 19 PT604368 | HINGE 2
3 O.L. FLAT WASHER- 3/8 PL 6 20 PT604480 [ HINGE HALF - LH 1
4 O.L. FLAT WASHER- 5/16 PL 34 21 PT604474 | HINGE HALF - RH 1
5 PT605445 | HANDLE - COWL 2 22 PT605635 | LH GAS SPRING W/LOCK 1
6 O.L. HEX BOLT -1/4 x4.5 NC GR5 PL| 2 23 PT605411 [ LOCKING PLATE 2
7 O.L. HEXBOLT-3/8 X1NCGR5PL |2 24 O.L. CARR.BOLT-3/8"X1"GR5PL |2
8 O.L. HEX BOLT-5/16 X 1 NC GR5 PL | 16 25 PT604929 | HOOD LATCH ASSM. 1
9 O.L. HEXBOLT-5/16 X2 NC GR5PL | 6 26 PT605621 | HOOD STIFFENER 1
10 O.L. HEX LOCK NUT - 1/4ANC GRS PL | 2 27 PT605277 | GUIDE PLATE - HOOD 3
11 O.L. HEX NUT - 1/4NC GR5 PL 4 28 PT604454 | QUARTER PANEL - RH 1
12 O.L. HEX NUT - 3/8NC GR5 PL 4 29 PT604456 | QUARTER PANEL - LH 1
13 O.L. HEX NUT - 5/16NC GR5 PL 12 30 PT605525 | FILLER PLATE - REAR COWL 1
14 PT604761 | MTG BAR - COWL 2 31 PT604346 | MAIN FRAME 1
15 PT604356 | COWL - FRONT 1 32 PT604522 | STRUT MOUNT 1
16 PT604465 | GAS SPRING - COWL 1 33 PT604775| MTG BAR - COWL 2
17 PT604446 | HEAT SHEILD MOUNT 1 O.L. - OBTAIN LOCALLY

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.

27



Slope-Pro® Parts Manual

6.2 Air Inlet Box

28

ITEM| PART # | DESCRIPTION Qry
1 PT605523 [ BULB SEAL - 28 1/4" 1
2 O.L. FLANGE BOLT - 1/4 X 3/4| 14

3 PT605495

SCREEN - AIR INLET

4 PT604486

AIR INLET BOX

O.L. - OBTAIN LOCALLY

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.

ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

6.3 Rear Deflector

TEM | PART #

DESCRIPTION

O.L.

LOCK WASHER, SPLIT - 5/16 PL

O.L

HEX BOLT-5/16 X 1 NC GR5 PL

O.L.

HEX NUT - 5/16NC GR5 PL

PT605067

REAR DEFLECTOR

PT605069

REAR DEFL. BRKT

PT604560

REAR DEFL. KIT-8PCS W/ HARDWARE

= |N[= N[N

O |lo|a|s|w|n|=

.L. - OBTAIN LOCALLY

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.

29




Slope-Pro® Parts Manual

6.4 Lift Supports

ITEM| PART # | DESCRIPTION QTY ITEM| PART # | DESCRIPTION QTY
1 PT604494 | FOOT PLATE 4 12 O.L. HEX NUT - 3/8NC GR5 PL 10
2 PT604492 | LEG 4 13 O.L. HEXBOLT-12X1.5NCGR5PL |4
3 PT604488 | SUPPORT - FRONT 2 14 PT305180 HEX BOLT- 5/8 X2 NC GR5 PL 4
4 PT604582 | SUPPORT BRACKET - REAR 2 15 O.L. HEXBOLT-5/16 X2NC GR5PL | 4
5 PT604586 [ PIN 4 16 O.L. HEXBOLT -3/8 x 1.25 NC GR5 PL| 10
6 PT604504 | JACK MOUNT 1 17 O.L. HEXBOLT-3/8 X1.5NCGR5PL | 2
7 PT605513 [ CLAMP PLATE 1 18 O.L. LOCK WASHER- 3/8 PL 1
8 O.L. HAIR PIN - 5/32" X 2-15/16" 6 19 O.L. LOCK WASHER- 5/8 PL 4
9 O.L. FLAT WASHER- 5/16 PL 12 20 O.L. HEX NUT - 5/8NC GRS PL 4
10 O.L. FLAT WASHER- 3/8 PL 4
11 O.L. FLAT WASHER- 1/2 PL 6 O.L. - OBTAIN LOCALLY

30

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

7 Decals
7.1 Safety

|
TO AVOID SERIOUS INJURY OR ROTATlNG BLADE HAZARD |
DEATH: Mower can throw objects up to 300 feet.
TO AVOID SERIOUS INJURY OR DEATH to operator
* READ AND UNDERSTAND the and bystanders
p,‘ovided Qperalor’§ Manuals, safety o STOP mowing if bystanders or
signs and information decals before . traffic come within 300 feet
P~ operating equipment.
7 * DO NOT OPERATE with thrown
e CONTACT DEALER immediately if 7z = object deflectors removed . 2
you do not have Operator's manuals. -~ . ) = Sl
- ) : « KEEP thrown object deflectors in =
1 * CONTACT DEALER to explain any == place and in good condition at all < @
instructions not fully understood. times | =
* STOP MACHINE, REMOVE KEY, « INSPECT area for potential : 2nils
@ DEPRESS EMERGENCYSTOP mower thrown object hazards Rear Deflector
BUTTON AND WAIT FOR ALL before mowing
< N
MOVING PARTS TO STOP before « REMOVE AND / OR AVOID TO AVOID SERIOUS INJURY OR
Q servicing, adjusting, repairing ," objects such as wire, cable, DEATH:
unplugging or fitting. tal objects and all otht 5 :
L 4 e fookgn mateil sl bjecs * DO NOT OPERATE if thrown object
* ALWAYS WEAR safety glasses, hard ‘ deflectors are damaged or missing.
hat, hearing protection and safety - DO NOT PLACE HANDS OR ) .
shoes when operating this equipment. FEET under cutting deck when * MAINTAIN deflectors in good condition
- operating or when engine is © INSPECT deflectors frequently
\L 209150 ) \‘ running 209151 J/ kL 209153 )
PT209150 PT209151 PT209153
DECAL — GENERAL DANGER DECAL — DANGER ROTATING BLADE DECAL — THROWN OBJ DEFLECTOR

<

—
" X
v B
N

R

AR
TO AVOID SERIOUS INJURY: TO AVOID SERIOUS INJURY:
« DO NOT OPERATE with air e DO NOT OPERATE with hood open or
| PINCH POINT HAZARD | | St i | 7 coversremoves iy
N\ s N\ <) \_
PT209154 PT209155 PT209156
DECAL — PINCH POINT HAZARD DECAL — AIR BOX IN PLACE DECAL — COVERS REMOVED

31
NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.

ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

DD, (( ¢ )))

TO AVOID FIRE HAZARDS: TO AVOID SERIOUS INJURY
* CLEAR AWAY grass or debris from FROM HOT SURFACE:

the exhaust, engine compartment

and mower *DO NOT touch hot surfaces

TO AVOID FIRE IGNITION: «DO NOT operate with hood MACHINE OPERATED
« DO NOT ALLOW BLADES TO open or covers removed BY REMOTE CONTROL

CONTACT rocks, metal or solid

. 209158 209161
objects 209157 kk J) Yo *
PT209157 PT209158 PT209161
DECAL - FIRE HAZARD DECAL — HOT SURFACE DECAL — REMOTE CONTROLLED MACHINE

TO AVOID SERIOUS INJURY OR DEATH:
e e USE ONLY GENUINE O.E.M.

+ NEVER allow riders on machine REPLACEMENT PARTS

« NEVER stand in front or behind machine - ESPECIALLY CRITICAL ON THE CUTTING BLADES -
during operation 209115
« NEVER stand directly above or below
machine when operating on slopes PT209115
o KEEP BYSTANDERS CLEAR of area DECAL — OEM PARTS

before moving machine.

\_ ) 209160 J

PT209160
DECAL — NO RIDERS / RUN OVER

\

[/ DANGER |(/\ DANGER]

TO AVOID SERIOUS INJURY OR . TO AVOID SERIOUS INJURY OR ROTATING BLADE HAZARD
DEATH: 4 DEATH: Mower can throw objects up to 300 feet.
TO AVOID SERIOUS INJURY OR ’ / TO AVOID SERIOUS INJURY OR DEATH to operator
DEATH FROM HIGH PRESSURE * READ AND UNDERSTAND the @ GASOLINE IS FLAMMABLE. and bystanders
provided Operator's Manuals, safety Check for spilled fuel or fuel leaks.
« STOP mowing if bystanders or
HYDRAULIC OIL LEAKS | signsand nformaton decals hefore o STOP ENGINE andalow o cool i coma wih 500 oo
PENETARATING SKIN: operating equipment. least 2 minutes before refueling.
o8 ’ ] e : + DO NOT OPERATE with thrown
« DO NOT operate equipment with oil . CON;‘CT EE"L;R '""“'ﬂ':"")f if ® GASOLINE VAPORS ARE object deflectors removed
ou do not have itor's Manuals.
leaks =) s 2y ERLGENE. Deactutiel s o KEEP thrown object deflectors in

enclosed space. place and in good condition at all

3 o CONTACT DEALER to explain an
KEEP all hydraulic hoses and @-‘ w gk

times

instructions not fully understood. ® NO SMOKING while refueling or

c‘onnecnons in go.od condition and * STOP MACHINE, REMOVE KEY, servicing any part of the fuel system « INSPECT area for potential

tight before applying system pressure. DEPRESS EMERGENCYSTOP ® KEEP MACHINE AWAY FROM mower thrown object hazards.

RELEIVE h i bef BUTTON AND WAIT FOR ALL OPEN FLAMES AND OTHER before mowing

ydraulic pressure before MOVING PARTS TO STOP before SOURCES OF IGNITION: Store S + REMOVE AND / OR AVOID
= N,
\ .
N
L

disconnecting hoses or working on the Q servicing, adjusting, repairing ‘away from furnaces, stoves, water
system )’ ' unplugging or fitting
-

objects such as wire, cable,
metal objects and al other
foreign material / solid objects

« DO NOT PLAGE HANDS OR

heaters o other appliances with a
ot light or other ignit
o ALWAYS WEAR safety glasses, hard oot G e o
hat, hearing protection and safety
shoes when operating this equipment

« REMOVE and replace hose if you
suspect it leaks. Have dealer test it for
leaks

HIGH PRESSURE FLUID LEAKS CAN

BE INVISIBLE, WHEN CHECKING FOR

HYDRAULIC LEAKS AND WORKING

AROUND HYDRAULIC SYSTEMS:

Tu « DO NOT use hands to check for leaks
6 * ALWAYS WEAR safety glasses and
“ impenetrable gloves

« KEEP hands and body AWAY from pin

FEET under cutting deck when
operating o when engina is

7\ 7 \L g J

TO AVOID SERIOUS INJURY OR DEATH:

« DO NOT ride on machine

« NEVER allow riders on machine

« NEVER stand in front or behind machine
during operation

« NEVER stand directly above or below
machine when operating on slopes

TO AVOID SERIOUS INJURY OR

DEATH:

* DO NOT OPERATE if thrown object
shielding is damaged or missing.

*MAINTAIN deflectors in good condition

holes and nozzles ejecting hydraulic *INSPECT deflectors frequently

fluid S p— « KEEP BYSTANDERS CLEAR of area
\ 209162 4 | — before moving machine.
\ / \\ (m 2os|54))
PT209162 PT209164
DECAL — HYD PRESSURE HAZARD DECAL — COMPOSITE DANGER

32
NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.

ie ) PT605031 must now be ordered as 605031.




Slope-Pro® Parts Manual

7.2 General Info

PT209145
DECAL — TIE DOWN

ID | FUSE FUNCTION LOCATION
1 104 ENGINE START FUSE BLOCK
2 | 10A THROTTLE CONTROL FUSE BLOCK
3 | 15A | RADIOJCONTROL UNIT | FUSE BLOCK
4 | 10A HYD. COOLER FAN FUSE BLOCK
5 1 10A BRAKE WALY E FUSE BLOCK
& | 10A FTO CLUTCH FUSE BLOCK
7| 20A IGN POWER IN-LINE
& | 404 MAIN POWER IN-LINE
9| 204 LH LIFT - LOWER IN-LINE
10 | 20A RH LIFT - LOWER IN-LINE
11| 204 LH LIFT - RAISE IN-LINE
12| 204 RH LIFT - RAISE IN-LINE
*NOTE - ADDITIONAL FUSES LOGATED OM ENGIMNE, CONSULT
ENGIME OWNER'S MANUAL FOR INFO.
209144

PT209146

DECAL - FUSE IDENTIFICATION

O/

PT209163
DECAL — OFF/ ON

-

DECK BELT ROUTING\

. 605475 )

604957

604965

PT605475
DECAL — BELT ROUTING

NOTE - Slope-Pro part numbering has been revised. When ordering parts, drop the “PT” prefix.
ie ) PT605031 must now be ordered as 605031.

33



	Introduction
	Foreword
	Features
	Applications
	/
	Serial Number Location
	Safety Alert Symbol
	Safety Rules
	/Safety Precautions
	//Fuel Handling Precautions
	Fire Prevention Precautions
	Battery Maintenance Precautions
	Welding and Grinding Work Precautions
	Working on Hydraulic Systems Precautions
	Handling Hydraulic Oil Precautions
	/ Direction References
	/Control Panel
	Remote Control
	/Slope Meter
	Serial Number Location
	1 ENGINE
	1.1 Engine Accessories
	1.2 Fuel System
	1.3 Evaporative Emission System (California)

	2 Hydraulic System
	2.1 Hydraulic Pump and Fittings
	2.2 Hydraulic Tank and Fittings
	2.3 Hydraulic Cooler and Brake Valve

	3 Electrical System
	3.1 Control Panel
	3.2 Transmitter / Receiver Unit
	3.3 Horn
	3.4 Battery and Cables

	4 PTO / Mower Deck
	4.1 Jack Shaft / Clutch
	4.2 Mower Deck Fastening
	4.3 Mower Deck Assembly
	4.4 Thrown Object Deflectors
	4.5 Blade Spindle
	4.6 Mower Blades

	5 Lift Linkage / Track Frames
	5.1 Lift Linkage
	5.2 Link Arm Assembly
	5.3 Track Frame
	5.4 R.H. Track Assembly
	5.5 L.H. Track Assembly
	5.6  R.H. Hydraulic Motor Assembly
	5.7 L.H. Hydraulic Motor Assembly
	5.8 Idler Assembly
	5.9 Roller Pivot Assembly
	5.10 Track Roller Assembly

	6 Cowling / Covers
	6.1 Cowling Assembly
	6.2 Air Inlet Box
	6.3 Rear Deflector
	6.4 Lift Supports

	7 Decals
	7.1 Safety
	7.2 General Info


